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B-5 HDPE Geomembrane Trial Seam Log
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HDPE GEOMEMBRANE
TRIAL SEAM LOG - WEEKLY DATA SUMMARY
PELHAM BAY LANDFILL CLOSURE AND FINAL REMEDIATION

Dates

Equipment Type*

Number of Peel/Shear

Tests Conducted

Peel Test

Break Value Range **

Shear Test
Break Value Range **

5/3/95 to 5/4/95
5/8/95 to 5/12/95
5/15/95 to 5/18/95
5/22/95 to 5/25/95
5/30/95 to 6/2/95
6/5/95 to 6/9/95
6/12/95 to 6/16/95
6/19/95 to 6/23/95
6/28/95 to 6/30/95
7/3/95 1o 7/7/95
7/10/95 to 7/14/95
7/17/95 to 7/20/95
7/24/95 to 7/28/95
7/31/95 to 8/4/95
8/7/95 to 8/11/95
8/14/95 to 8/18/95
8/21/95 to 8/25/95
8/28/95 to 9/1/95
9/5/95 to 9/8/95
9/11/95 to 9/15/95
9/18/95 to 9/22/95
9/25/95 to 9/29/99
10/2/95 to 10/6/95
10/10/95 to 10/13/95
10/16/95 to 10/20/95
10/23/95 to 10/27/95
10/30/95 to 11/3/95

E,F

- - - - - - - - - - -

- - - - - - - - - - - -

mmmmmmmmmmmMmmmmmmmmMmmmmmmmm
MMM TTTMTMT T T T T T T M T T MMM T

&

24
30
54
72
58
52
36
62
44
64
72
48
76
66
74
86
68
58
54
70
68
48
34
72
88
72
38

65 (E) to 161.0 (F)
79.7 (E) to 195.6 (F)
81.4 (E) to 170.2 (F)

74 (E) to 154 (F)
77.1 (E) to 151 (E)
97 (F) to 153 (E)
98 (E) to 144 (F)
81 (E) to 153 (F)
95 (F) to 159 (E)
93 (E) to 146 (E)
81 (E) to 143 (E)
85 (F) to 143.0 (E)
69 (E) to 137 (E)
67 (E) to 138 (E)
88 (E) to 148 (E)
74 (E) to 142 (F)
82 (E) to 148 (E)
76 (?) to 145 (E)
80 (E) to 155 (F)
33 (F) to 155 (F)
88 (E) to 163 (E)
82 (F) to 155 (F)
73 (E) to 153 (F)
69 (E) to 160 (F)
86 (E) to 168 (F)
80 (E) to 189 (F)
94 (E) to 158 (E)

164.2 (E) to 199.2 (F)
140.1 (F) to 202 (F)
159 (E) to 205.3 (F)

153 (F) to 193 (F)
154.5 (E) to 191 (F)
142 (F) to 187 (F)
154 (F) to 184 (E)
140 (F) to 178 (E)
145 (F) to 200 (E)
152 (F) to 194 (F)
127 (F) to 173 (F)
141 (E) to 181.0 (E)
137 (F) to 174 (F)
127 (E) to 180 (F)
136.1 (F) to 174 (F)
140.4 (E) to 172 (F)
143 (E) to 182 (F)
150 (E) to 188 (E)
153 (E) to 195 (E)
152 (E) to 194 (E)
111 (E) to 214 (F)
146 (E) to 199 (E)
142 (E) to 187 (F)
146 (E) to 209 (F)
157 (F) to 213 (F)
148 (E) to 203 (E)
156 (E) to 208 (E)
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HDPE GEOMEMBRANE
TRIAL SEAM LOG - WEEKLY DATA SUMMARY
PELHAM BAY LANDFILL CLOSURE AND FINAL REMEDIATION

Dates

Number of Peel/Shear
Tests Conducted

Equipment Type*

Peel Test

Break Value Range **

Shear Test

Break Value Range **

11/6/95 to 11/10/95 E.F 58 81 (E) to 170 (F) 131 (E) to 218 (F)
11/13/95 to 11/18/95 E,F 90 66 (E) to 178 (F) 147 (E) to 228 (F)
11/20/95 to 11/25/95 E,F 116 60 (E) to 184 (E) 152 (E) to 239 (F)
11/27/95 to 12/1/95 E,F 86 79 (E) to 169 (F) 109 (E) to 218 (F)
12/4/95 to 12/8/95 E,F 114 72 (E) to 175 (E) 160 (F) to 226 (E)
12/12/95 to 12/15/95 E,F 34 93 (E) to 172 (F) 155 (E) to 275 (E)
12/18/95 E,F 12 85 (E) to 155 (F) 158(E) to 227 (F)
4/11/96 to 4/12/96 E 6 88 (E) to 109 (E) 121 (E) to 151 (E)
4/15/96 to 4/18/96 E 11 72 (E) to 123 (E) 141 (E) to 166 (E)
4/22/96 E 2 108 (E) to 112 (E) 154 (E) to 156 (E)
5/1/96 to 5/2/96 E 16 98 (E) to 142 (E) 164 (E) to 188 (E)
5/16/96 to 5/17/96 E,F 18 110 (F) to 149 (E) 146 (F) to 174 (F)
5/20/96 to 5/24/96 E,F 54 81 (E) to 169 (E) 118 (E) to 165 (F)
5/28/96 to 5/31/96 E,F 46 80 (E) to 165 (E) 134 (F) to 199 (F)
6/4/96 to 6/7/96 S/S, ST, TIT, E, F 64 82 (S/S)to 146 (S/S) 140 (S/S) to 174 (E)
6/10/96 to 6/11/96 S/S, S/S- 12 106 (S/S) to 147 (S/S-E) 145 (S/S) to 167 (S/S-E)
11/13/96 F 10 75 (E) to 143 (F) 183(E) to 225 (F)

* Equipment Type
E = Extrusion

F = Fusion

S/S =

ST =

** Passing Values
Peel Test >/= 60 ppi
Shear Test >/= 108 ppi
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B-6 HDPE Geomembrane Contractor Destructive Seam Strength Testing
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HDPE GEOMEMBRANE CONTRACTOR DESTRUCTIVE SEAM STRENGTH TESTING
PELHAM BAY LANDFILL CLOSURE AND FINAL REMEDIATION

PEEL EVALUATION

SHEAR EVALUATION

Sample Mean Maximum Mean Maximum
Number Sample Date Tension (PPI) Pass / Fail Tension (PPI) Remarks
DS-1 05/03/1995 131 Pass 195
DS-2 05/03/1995 132 Pass 193
DS-3 05/03/1995 136 Pass 190
DS-4 05/04/1995 142 Pass 184
DS-5 05/04/1995 130 Pass 185
DS-6 05/04/1995 119 Pass 179
DS-7 05/04/1995 127 Pass 180
DS-8 05/08/1995 145 Pass 193
DS-9 05/08/1995 130 Pass 174
DS-10 05/08/1995 138 Pass 194
DS-11 not provided 118 Pass 178
DS-12 not provided 124 Pass 168
DS-13 not provided 132 Pass 178
DS-14 not provided 127 Pass 191
DS-15 not provided 144 Pass 189
DS-16 not provided 146 Pass 177
DS-17 05/15/1995 135 Pass 186
DS-18 not provided 132 Pass 179
DS-19 not provided 129 Pass 167
DS-20 not provided 131 Pass 171
DS-21 not provided 135 Pass 199
DS-22 not provided 123 Pass 172 1 of 5 peel tests below spec (88)
DS-23 not provided 133 Pass 172
DS-24 not provided 133 Pass 178
DS-25 not provided 133 Pass 171
DS-26 not provided 131 Pass 183
DS-27 05/17/1995 130 Pass 196
DS-28 05/17/1995 135 Pass 189
DS-29 05/22/1995 128 Pass 173
Prepared by: E. Nathanson
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HDPE GEOMEMBRANE CONTRACTOR DESTRUCTIVE SEAM STRENGTH TESTING
PELHAM BAY LANDFILL CLOSURE AND FINAL REMEDIATION

PEEL EVALUATION

SHEAR EVALUATION

Sample Mean Maximum Mean Maximum
Number Sample Date Tension (PPI) Pass / Fail Tension (PPI) Remarks
DS-30 05/22/1995 134 Pass 175
DS-31 05/22/1995 130 Pass 166
DS-32 05/22/1995 138 Pass 166
DS-33 05/22/1995 131 Pass 172
DS-34 05/22/1995 122 Pass 166
DS-35 05/22/1995 139 Pass 165
DS-36 05/22/1995 131 Pass 168
DS-37 05/22/1995 124 Pass 163
DS-38 05/24/1995 136 Pass 174
DS-39 05/24/1995 138 Pass 176
DS-40 05/24/1995 92 Pass 166 2 of 5 peel tests below spec (88)
DS-41 ?05/24/1995 132 Pass 175
DS-42 ?05/24/1995 117 Pass 168
DS-43 ?05/24/1995 118 Pass 182
DS-44 05/24/1995 118 Pass 173
DS-44A 06/02/1995 110 Pass 167
DS-44B 06/02/1995 114 Fail - Peel tests failed, no shear test conducted
DS-44C not provided 113 Pass 170
DS-44D 05/24 and 06/08/95 79 Fail - 3 of 3 peel tests failed, no shear test conducted
DS-44E 05/24 and 06/08/95 138 Pass 193
DS-45 05/24/1995 112 Pass 174
DS-46 05/24/1995 124 Pass 175
DS-47 05/24/1995 115 Pass 170
DS-48 05/24/1995 86 Pass 165
DS-49 05/24/1995 124 Pass 173
DS-50 05/24/1995 51 Fail - 3 of 4 peel tests failed, no shear test conducted
DS-50A 05/30/1995 9 Fail - Peel tests failed, no shear test conducted
DS-50B 05/30/1995 92 Fail -~ Peel tests failed, no shear test conducted
DS-50C 05/30/1995 128 Pass 172
Prepared by: E. Nathanson
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HDPE GEOMEMBRANE CONTRACTOR DESTRUCTIVE SEAM STRENGTH TESTING
PELHAM BAY LANDFILL CLOSURE AND FINAL REMEDIATION

PEEL EVALUATION

SHEAR EVALUATION

Sample Mean Maximum Mean Maximum
Number Sample Date Tension (PPI) Pass / Fail Tension (PPI) Remarks
DS-50D 05/30/1995 114 Pass 168

DS-51 05/30/1995 127 Pass 172

DS-52 05/30/1995 128 Pass 163

DS-53 05/30/1995 109 Pass 158

DS-54 05/30/1995 130 Pass 161

DS-55 05/30/1995 129 Pass 175

DS-56 06/01/1995 114 Pass 163

DS-57 06/01/1995 123 Pass 169

DS-58 06/01/1995 126 Pass 173

DS-59 06/01/1995 124 Pass 164

DS-60 06/01/1995 122 Pass 166

DS-61 06/01/1995 115 Pass 167

DS-62 06/01/1995 122 Pass 156

DS-63 06/01/1995 129 Pass 168

DS-64 06/01/1995 119 Pass 166

DS-65 06/02/1995 116 Pass 163

DS-66 not provided 127 Pass 159

DS-67 not provided 118 Pass 165

DS-68 not provided 117 Pass 165

DS-69 not provided 105 Pass 164 1 of 5 peel tests below spec (88)

DS-70 not provided 125 Pass 167

DS-71 06/05/1995 125 Pass 168

DS-72 05/24 and 06/8/95 131 Pass 177

DS-73 06/08/1995 130 Pass 184

DS-74 06/08/1995 129 Pass 182

DS-75 06/08/1995 120 Pass 178

DS-76 06/09/1995 126 Pass 186

DS-77 06/09/1995 131 Pass 178

DS-78 06/09/1995 120 Pass 178

Prepared by: E. Nathanson
K:\Project Files\Pelham\BEE\Certification\Final\S-App B-6.xIs Page 3 of 16 Checked by: S. Albrecht 6/23/99




HDPE GEOMEMBRANE CONTRACTOR DESTRUCTIVE SEAM STRENGTH TESTING

PELHAM BAY LANDFILL CLOSURE AND FINAL REMEDIATION

PEEL EVALUATION

SHEAR EVALUATION

Sample Mean Maximum Mean Maximum
Number Sample Date Tension (PPI) Pass / Fail Tension (PP}) Remarks
DS-79 06/16/1995 122 Pass 161
DS-80 06/16/1995 123 Pass 170
DS-81 06/16/1995 125 Pass 170
DS-82 06/16 and 06/19/95 130 Pass 183
DS-83 06/16 and 06/19/95 120 Pass 178
DS-84 06/16 and 06/19/95 130 Pass 177
DS-85 06/19/1995 124 Pass 180
DS-86 06/21/1995 123 Pass 168
DS-87 06/21/1995 129 Pass 163
DS-88 06/21/1995 130 Pass 166
DS-89 06/21/1995 127 Pass 167
DS-90 06/21/1995 131 Pass 172
DS-91 06/28/1995 131 Pass 181
DS-92 06/28/1995 127 Pass 182
DS-93 06/28/1995 130 Pass 172
DS-94 06/28/1995 128 Pass 172
DS-95 06/28/1995 125 Pass 163
DS-96 06/28/1995 119 Pass 163
DS-97 06/30/1995 124 Pass 171
DS-98 06/30/1995 129 Pass 179
DS-99 06/30/1995 125 Pass 175
DS-100 06/30/1995 118 Pass 179
DS-101 06/30/1995 136 Pass 167
DS-102 06/30/1995 119 Pass 174
DS-103 06/30/1995 124 Pass 172
DS-104 06/30/1995 120 Pass 174
DS-105 06/30/1995 118 Pass 160
DS-106 07/03/1995 123 Pass 176
DS-107 07/03/1995 118 Pass 167
Prepared by: E. Nathanson
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HDPE GEOMEMBRANE CONTRACTOR DESTRUCTIVE SEAM STRENGTH TESTING

PELHAM BAY LANDFILL CLOSURE AND FINAL REMEDIATION

PEEL EVALUATION

SHEAR EVALUATION

Sample Mean Maximum Mean Maximum
Number Sample Date Tension (PPI) Pass / Fail Tension (PPl) Remarks
DS-108 07/03/1995 117 Pass 166
DS-109 07/03/1995 117 Pass 168
DS-110 07/03/1995 118 Pass 165
DS-111 07/05 and 07/06/95 121 Pass 168
DS-112 07/05 and 07/06/95 118 Pass 165
DS-113 07/05 and 07/06/95 128 Pass 166
DS-114 07/06/1995 130 Pass 167
DS-115 07/06/1995 121 Pass 166
DS-116 07/06/1995 122 Pass 160
DS-117 07/06/1995 105 Pass 162
DS-118 07/06/1995 115 Pass 159
DS-119 07/06/1995 120 Pass 165
DS-120 07/06 and 07/07/95 119 Pass 160
DS-121 07/06 and 07/07/95 123 Pass 161
DS-122 07/06 and 07/07/95 118 Pass 159
DS-123 07/07 and 07/10/95 120 Pass 157
DS-124 07/07 and 07/10/95 116 Pass 158
DS-125 07/07 and 07/10/95 118 Pass 161
DS-126 07/10/1995 122 Pass 155
DS-127 07/10/1995 115 Pass 162
DS-128 07/10/1995 131 Pass 154
DS-129 07/10/1995 117 Pass 156
DS-130 07/14/1995 129 Pass 162
DS-131 07/14/1995 121 Pass 161
DS-132 07/14/1995 139 Pass 166
DS-133 07/12 and 07/14/95 134 Pass 170
DS-134 07/12 and 07/14/95 132 Pass 153
DS-135 07/12 and 07/14/95 124 Pass 161
DS-136 07/12 and 07/13/95 124 Pass 158
Prepared by: E. Nathanson
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HDPE GEOMEMBRANE CONTRACTOR DESTRUCTIVE SEAM STRENGTH TESTING

PELHAM BAY LANDFILL CLOSURE AND FINAL REMEDIATION

PEEL EVALUATION

SHEAR EVALUATION

Sample Mean Maximum Mean Maximum
Number Sample Date Tension (PPI) Pass / Fail Tension (PPI) Remarks
DS-137 07/12 and 07/13/95 133 Pass 154
DS-138 07/12 and 07/13/95 124 Pass 157
DS-139 07/13/1995 124 Pass 159
DS-140 07/13/1995 113 Pass 150
DS-141 07/20/1995 121 Pass 151
DS-142 07/20/1995 118 Pass 154
DS-143 07/20/1995 118 Pass 159
DS-144 07/20/1995 123 Pass 168
DS-145 07/20/1995 122 Pass 163
DS-146 07/20/1995 132 Pass 168
DS-147 07/24/1995 114 Pass 159
DS-148 07/24/1995 118 Pass 162
DS-149 07/24/1995 121 Pass 157
DS-150 07/24 and 07/25/95 111 Pass 171
DS-151 07/24 and 07/25/95 121 Pass 162
DS-152 07/24 and 07/25/95 119 Pass 152
DS-153 07/25/1995 121 Pass 161
DS-154 07/25/1995 114 Pass 155
DS-155 07/25/1995 127 Pass 159
DS-156 07/25 and 07/26/95 110 Pass 157
DS-157 07/25 and 07/26/95 113 Pass 163
DS-158 07/25 and 07/26/95 113 Pass 164
DS-159 07/27/1995 122 Pass 151
DS-160 07/27/1995 125 Pass 151
DS-161 07/27/1995 126 Pass 159
DS-162 07/27/1995 118 Pass 158
DS-163 08/03/1995 119 Pass 174
DS-164 08/03/1995 111 Pass 147
DS-165 08/03/1995 118 Pass 149
Prepared by. E. Nathanson
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HDPE GEOMEMBRANE CONTRACTOR DESTRUCTIVE SEAM STRENGTH TESTING
PELHAM BAY LANDFILL CLOSURE AND FINAL REMEDIATION

PEEL EVALUATION

SHEAR EVALUATION

Sample Mean Maximum Mean Maximum
Number Sample Date Tension (PPI) Pass / Fail Tension (PPI) Remarks
DS-166 08/1 and 08/03/95 120 Pass 145
DS-167 08/1 and 08/03/95 123 Pass 147
DS-168 08/1 and 08/03/95 109 Pass 151
DS-169 08/1 and 08/03/95 113 Pass 151
DS-170 08/01/1995 112 Pass 156
DS-171 08/01/1995 117 Pass 149
DS-172 08/01/1995 129 Pass 153
DS-173 08/01/1995 108 Pass 151
DS-174 08/8 and 08/09/95 124 Pass 170
DS-175 08/8 and 08/09/95 120 Pass 170
DS-176 08/8 and 08/09/95 128 Pass 162
DS-177 08/09/1995 117 Pass 159
DS-178 08/09/1995 119 Pass 158
DS-179 08/09/1995 119 Pass 152
DS-180 08/09/1995 124 Pass 151
DS-181 08/09/1995 114 Pass 149
DS-182 08/09/1995 128 Pass 158
DS-183 08/10/1995 107 Pass 152 1 of 5 peel tests below spec (88)
DS-184 08/10/1995 127 Pass 151
DS-185 08/10/1995 123 Pass 160
DS-186 08/10/1995 121 Pass 154
DS-187 08/10/1995 116 Pass 154
DS-188 08/10/1995 118 Pass 148
DS-189 08/15/1995 116 Pass 164
DS-190 08/15/1995 126 Pass 153
DS-191 08/15/1995 121 Pass 159
DS-192 08/15/1995 128 Pass 168
DS-193 08/15/1995 129 Pass 156
DS-194 08/15/1995 129 Pass 158
Prepared by: E. Nathanson
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HDPE GEOMEMBRANE CONTRACTOR DESTRUCTIVE SEAM STRENGTH TESTING
PELHAM BAY LANDFILL CLOSURE AND FINAL REMEDIATION

PEEL EVALUATION SHEAR EVALUATION
Sample Mean Maximum Mean Maximum
Number Sample Date Tension (PPI) Pass / Fail Tension (PPI) Remarks
DS-195 08/16/1995 128 Pass 156
DS-196 08/16/1995 127 Pass 163
DS-197 08/16/1995 118 Pass 155
DS-198 08/16/1995 123 Pass 167
DS-199 08/16/1995 114 Pass 154
DS-200 08/16/1995 118 Pass 151
DS-201 08/16/1995 116 Pass 160
DS-202 08/16/1995 113 Pass 148
DS-203 08/16/1995 120 Pass 150
DS-204 08/16/1995 127 Pass 152
DS-205 08/16/1995 128 Pass 153
DS-206 08/16/1995 120 Pass 150
DS-207 08/18/1995 123 Pass 153
DS-208 08/22/1995 135 Pass 177
DS-209 08/22/1995 127 Pass 169
DS-210 08/22/1995 133 Pass 174
DS-211 08/23/1995 76 Fail 176 2 of 5 peel tests below spec (88)
DS-211A 08/25/1995 128 Pass 159
DS-211B 08/25/1995 102 Pass 163
DS-212 08/23/1995 117 Pass 172
DS-213 08/23/1995 108 Pass 158 1 of 5 shear tests below spec (113)
DS-214  8/24 and 08/25/1995 -- Fail - No Overlap
DS-214A 08/25/1995 123 Pass 166
DS-214B 08/25/1995 115 Pass 165
DS-215  8/24 and 08/25/1995 114 Pass 184
DS-216  8/24 and 08/25/1995 101 Pass 181 1 of 5 peel tests below spec (88)
DS-217 08/25/1995 104 Fail -- no shear test conducted
DS-217A 08/25/1995 122 Pass 168
DS-217B 08/25/1995 141 Pass 177

Prepared by: E. Nathanson
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HDPE GEOMEMBRANE CONTRACTOR DESTRUCTIVE SEAM STRENGTH TESTING
PELHAM BAY LANDFILL CLOSURE AND FINAL REMEDIATION

PEEL EVALUATION

SHEAR EVALUATION

Sample Mean Maximum Mean Maximum
Number Sample Date Tension (PPI) Pass / Fail Tension (PPI) Remarks
DS-218 08/25/1995 118 Pass 173
DS-219 08/25/1995 114 Pass 167
DS-220 08/30/1995 130 Pass 186
DS-221 08/30/1995 135 Pass 167
DS-222 08/30/1995 126 Pass 174
DS-223 08/30/1995 133 Pass 179
DS-224 08/30/1995 134 Pass 183
DS-225 08/30/1995 121 Pass 190
DS-226 08/30 and 09/01/1995 123 Pass 173
DS-227 08/30 and 09/01/1995 134 Pass 169
DS-228 08/30 and 09/01/1995 125 Pass 170
DS-229 08/31/1995 137 Pass 182
DS-230 08/31/1995 133 Pass 166
DS-231 08/31/1995 125 Pass 155
DS-232 08/31/1995 125 Pass 167
DS-233 08/31/1995 130 Pass 159
DS-234 08/31/1995 127 Pass 162
DS-235 09/07/1995 151 Pass 196
DS-236 09/07/1995 137 Pass 201
DS-237 09/07/1995 133 Pass 202
DS-238 09/07 and 09/08/1995 137 Pass 189
DS-239 09/07 and 09/08/1995 153 Pass 191
DS-240 09/07 and 09/08/1995 150 Pass 187
DS-241 09/08/1995 116 Pass 187
DS-242 09/11/1995 130 Pass 189
DS-243 09/11/1995 116 Pass 190 1 of 5 peel tests below spec (88)
DS-244 09/11/1995 133 Pass 180
DS-245 09/11/1995 127 Pass 179
DS-246 09/11/1995 133 Pass 181
Prepared by: E. Nathanson
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HDPE GEOMEMBRANE CONTRACTOR DESTRUCTIVE SEAM STRENGTH TESTING
PELHAM BAY LANDFILL CLOSURE AND FINAL REMEDIATION

PEEL EVALUATION SHEAR EVALUATION

Sample Mean Maximum Mean Maximum

Number Sample Date Tension (PPI) Pass / Fail Tension (PPY) Remarks
DS-247 09/11/1995 135 Pass 181

DS-248 09/12/1995 137 Pass 178

DS-249 09/12/1995 122 Pass 164

DS-250 09/12/1995 126 Pass 157

DS-251 09/12 and 09/13/1995 129 Pass 183

DS-252 09/12 and 09/13/1995 126 Pass 156

DS-253 09/12 and 09/13/1995 137 Pass 189

DS-254 09/13/1995 127 Pass 193

DS-255 09/13/1995 124 Pass 158

DS-256 09/14 and 09/15/1995 156 Pass 186

DS-2567 09/14 and 09/15/1995 141 Pass 184

DS-258 09/14 and 09/15/1995 140 Pass 184

DS-259 09/15/1995 136 Pass 178

DS-260 09/19/1995 144 Pass 197

DS-261 09/19/1995 142 Pass 196

DS-262 09/19/1995 114 Fail -- 1of 4 peel tests failed, no shear test conducted
DS-262A 09/19/1995 102 Fail - 2 peel tests failed, no shear test conducted
DS-262B 09/19/1995 137 Pass 187
DS-262C 09/19/1995 111 Fail -- 2 peel tests failed, no shear test conducted
DS-262D 09/19/1995 142 Pass 179
DS-262E 09/15 and 09/21/1995 122 Pass 175

DS-263 09/19/1995 138 Pass 186

DS-264 09/19/1995 141 Pass 190

DS-265 09/20/1995 118 Pass 182

DS-266 09/20/1995 120 Pass 180

DS-267 09/20/1995 104 Pass 177

DS-268 09/20 and 09/21/1995 115 Pass 177

DS-269 09/20 and 09/21/1995 115 Pass 181

DS-270 09/20 and 09/21/1995 148 Pass 166
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HDPE GEOMEMBRANE CONTRACTOR DESTRUCTIVE SEAM STRENGTH TESTING
PELHAM BAY LANDFILL CLOSURE AND FINAL REMEDIATION

PEEL EVALUATION

SHEAR EVALUATION

Sample Mean Maximum Mean Maximum
Number Sample Date Tension (PPI) Pass / Fail Tension (PPI) Remarks
DS-271 09/21/1995 97 Pass 196
DS-272 09/21/1995 113 Pass 167
DS-273 09/21/1995 123 Pass 176
DS-274  09/15 and 09/21/1995 125 Pass 192
DS-275 09/15 and 09/21/1995 118 Pass 162
DS-276 09/28/1995 106 Pass 174
DS-277 09/28/1995 112 Pass 185
DS-278 09/28/1995 137 Pass 172
DS-279 09/29/1995 111 Pass 172
DS-280 09/29/1995 127 Pass 172
DS-281 09/29/1995 134 Pass 173
DS-282 10/02/1995 128 Pass 177
DS-283 10/02/1995 134 Pass 183
DS-284 10/02/1995 121 Pass 181
DS-285 10/03/1995 119 Pass 178
DS-286 10/03/1995 117 Pass 172
DS-287 10/10/1995 147 Pass 167
DS-288 10/10/1995 135 Pass 170
DS-289 10/10/1995 113 Pass 152
DS-290 10/10/1995 118 Pass 166
DS-291 10/10/1995 120 Pass 171
DS-292 10/10/1995 120 Pass 168
DS-293 10/10 and 10/11/1995 128 Pass 175
DS-294 10/10 and 10/11/1995 120 Pass 156
DS-295 10/10 and 10/11/1995 116 Pass 168
DS-296 10/11/1995 107 Pass 160
DS-297 10/11/1995 105 Pass 171 1 of 5 peel tests failed, below spec (88)
DS-298 10/18/1995 118 Pass 184
DS-299 10/18/1995 116 Pass 191 1 of 5 peel tests below spec (88)
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HDPE GEOMEMBRANE CONTRACTOR DESTRUCTIVE SEAM STRENGTH TESTING
PELHAM BAY LANDFILL CLOSURE AND FINAL REMEDIATION

PEEL EVALUATION SHEAR EVALUATION

Sample Mean Maximum Mean Maximum

Number Sample Date Tension (PPI) Pass / Fail Tension (PPI) Remarks

DS-300 10/18/1995 113 Pass 183

DS-301 10/19/1995 123 Pass 184

DS-302 10/19/1995 125 Pass 169

DS-303 10/19/1995 123 Pass 176

DS-304 10/19/1995 123 Pass 174

DS-305 10/23/1995 124 Pass 182

DS-306 10/23/1995 108 Pass 176

DS-307 10/23/1995 114 Pass 178

DS-308 10/23 and 10/24/1995 125 Pass 174

DS-309 10/23 and 10/24/1995 130 Pass 176

DS-310 10/23 and 10/24/1995 104 Pass 162 1 of 5 peel tests failed, below spec (88)
DS-311  10/24 and 10/26/1995 121 Pass 193

DS-312  10/24 and 10/26/1995 126 Pass 169

DS-313  10/24 and 10/26/1995 108 Pass 196

DS-314 10/26/1995 107 Pass 175

DS-315 10/26/1995 127 Pass 171

DS-316 10/26/1995 121 Pass 181

DS-317 10/25 and 10/26/1995 115 Pass 176

DS-318  10/25 and 10/26/1995 115 Pass 166

DS-319 10/25 and 10/26/1995 121 Pass 183

DS-320 10/26/1995 121 Pass 176

DS-321 10/26/1995 116 Pass 178

DS-322 10/26/1995 126 Fail -- 2 of 3 peel tests failed, no shear test conducted
DS-322A 10/26 and 10/30/1995 99 Fail 155 1 of 5 tests in each test type failed
DS-322B 10/26 and 10/30/1995 143 Pass 176

DS-323 10/26 and 10/30/1995 149 Pass 225

DS-324 10/30/1995 54 Fail -- 2 peel tests failed, no shear test conducted
DS-324A 10/30/1995 80 Fail -- 2 peel tests failed, no shear test conducted
DS-3248B 10/30/1995 117 Pass 200
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HDPE GEOMEMBRANE CONTRACTOR DESTRUCTIVE SEAM STRENGTH TESTING
PELHAM BAY LANDFILL CLOSURE AND FINAL REMEDIATION

PEEL EVALUATION SHEAR EVALUATION

Sample Mean Maximum Mean Maximum

Number Sample Date Tension (PPI) Pass / Fail Tension (PPI) Remarks

DS-325 11/03 and 11/06/1995 125 Pass 188

DS-326 11/03 and 11/06/1995 107 Pass 219 Only four shear tests conducted

DS-327 11/03 and 11/06/1995 116 Pass 200

DS-328 11/01 and 11/03/1995 126 Pass 189

DS-329 11/01 and 11/03/1995 89 Fail - 2 of 5 peel tests failed, no shear test conducted
DS-329A 11/01/1995 85 Fail -- 2 of 3 peel tests failed, no shear test conducted
DS-329B 11/01/1995 111 Pass 180
DS-329C 11/01/1995 136 Pass 185

DS-330 11/01 and 11/03/1995 123 Pass 182

DS-331 11/01/1995 123 Pass 176

DS-332 11/01/1995 130 Pass 178

DS-333 11/01/1995 110 Pass 194

DS-334 11/01 and 11/06/1995 119 Pass 194

DS-335 11/01 and 11/06/1995 128 Pass 197

DS-336 11/13/1995 93 Fail -~ 2 of 3 peel tests failed, no shear test conducted
DS-336A not provided 52 Fail - 2 peel tests failed, no shear test conducted
DS-336B not provided 48 Fail -- 2 peel tests failed, no shear test conducted
DS-336C not provided 132 Fail 221

DS-337 11/13/1995 149 Pass 211

DS-338 11/13/1995 113 Pass 208

DS-339 11/06/1995 139 Pass 203

DS-340 11/06/1995 118 Pass 199

DS-341 11/06/1995 142 Pass 194

DS-342 11/06/1995 135 Pass 196

DS-343 11/06/1995 123 Pass 188

DS-344 11/06/1995 117 Pass 182

DS-345 11/06/1995 139 Pass 177

DS-346 11/06/1995 117 Pass 167

DS-347 11/06/1995 81 Fail -- 2 of 3 peel tests failed, no shear test conducted

K:\Project Files\Pelham\BEE\Certification\Final\9-App B-6.xIs

Page 13 of 16

Prepared by; E. Nathanson
Checked by: S. Albrecht 6/23/99




HDPE GEOMEMBRANE CONTRACTOR DESTRUCTIVE SEAM STRENGTH TESTING
PELHAM BAY LANDFILL CLOSURE AND FINAL REMEDIATION

PEEL EVALUATION

SHEAR EVALUATION

Sample Mean Maximum Mean Maximum

Number Sample Date Tension (PPI) Pass / Fail Tension (PPI) Remarks
DS-347A 11/10/1995 108 174
DS-347B 11/10/1995 110 190 1 of 5 peel tests below spec (88)
DS-348 11/06/1995 -~ -- peeled by hand

DS-349 11/06/1995 123 Pass 186

DS-350 11/06/1995 122 Pass 165

DS-351 11/06/1995 125 Pass 192

DS-352 11/06/1995 110 Pass 180 1 of § peel tests failed
DS-353 11/06/1995 26 - 2 of 2 peel tests failed, no shear test conducted
DS-354 11/17/1995 151 Pass 226

DS-355 11/17/1995 143 Pass 226

DS-356 11/17/1995 127 Pass 209

DS-357 11/17 and 11/18/1995 139 Pass 176

DS-358 11/17 and 11/18/1995 129 Pass 221

DS-359 11/17 and 11/18/1995 122 Pass 212

DS-360 11/18/1995 130 Pass 174

DS-361 11/18/1995 139 Pass 194

DS-362 11/18/1995 128 Pass 197

DS-363 ?11/19/1995 122 Pass 182

DS-364 ?11/19/1995 128 Pass 170

DS-365 ?711/19/1995 103 Pass 183

DS-366  11/20 and 11/22/1995 136 Pass 183

DS-367 11/20 and 11/22/1995 149 Pass 197

DS-368 11/20 and 11/22/1995 134 Pass 181

DS-369 11/22/1995 136 Pass 191

DS-370 11/22/1995 124 Pass 147

DS-371 11/22/1995 120 Pass 152

DS-372 11/22/1995 132 Pass 187

DS-373 11/22/1995 104 Pass 157

DS-374 11/22/1995 121 Pass 150 1 of 5 peel tests below spec (88)
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HDPE GEOMEMBRANE CONTRACTOR DESTRUCTIVE SEAM STRENGTH TESTING
PELHAM BAY LANDFILL CLOSURE AND FINAL REMEDIATION

PEEL EVALUATION

SHEAR EVALUATION

Sample Mean Maximum Mean Maximum
Number Sample Date Tension (PPI) Pass / Fail Tension (PPI) Remarks
DS-375 11/25/1995 133 Pass 190
DS-376 11/25/1995 116 Pass 178
DS-377 11/25/1995 128 Pass 164
DS-378 11/25/1995 134 Pass 184
DS-379 11/25/1995 134 Pass 180
DS-380 11/25/1995 130 Pass 185
j : Do e Replacement Panel Weld Test Results s wo b ’
DS-R1 05/20/1996 104 Pass 149
DS-R2 05/20/1996 119 Pass 153
DS-R3 05/20/1996 107 Pass 149
DS-R4 05/22/1996 111 Pass 147
DS-R5 05/22/1996 134 Pass 143
DS-R6 05/22/1996 116 Pass 146
DS-R7 05/23/1996 122 Pass 156
DS-R8 05/23/1996 118 Pass 146
DS-R9 05/23/1996 119 Pass 152
DS-R10 05/23/1996 114 Pass 160
DS-R11 05/23/1996 125 Pass 162
DS-R12 05/23/1996 126 Pass 155
DS-R13 05/24/1996 119 Pass 189
DS-R14 05/24/1996 123 Pass 189
DS-R15 05/24/1996 111 Pass 190
DS-R16 05/24/1996 131 Pass 197
DS-R17 not provided 111 Pass 179
DS-R18 not provided 115 Pass 169
DS-R19 not provided 119 Pass 167
DS-R20 not provided 132 Pass 169
DS-R21 not provided 99 Pass 141 1 of § peel tests below spec (88)
DS-R22 06/03/1996 145 Pass 211
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HDPE GEOMEMBRANE CONTRACTOR DESTRUCTIVE SEAM STRENGTH TESTING
PELHAM BAY LANDFILL CLOSURE AND FINAL REMEDIATION

PEEL EVALUATION SHEAR EVALUATION
Sample Mean Maximum Mean Maximum
Number Sample Date Tension (PPI) Pass / Fail Tension (PPI) Remarks
< C e e Replacement Panel Weld Test Results (continued) v o
DS-R23 06/03/1996 146 Pass 217
DS-R24 05/31/1996 150 Pass 190
DS-R25 06/04/1996 123 Pass 169
DS-R26 06/04/1996 125 Pass 166
DS-R27 06/04/1996 115 Pass 151 1 of 5 peel tests below spec (88)
DS-R28 06/05/1996 116 Pass 175
DS-R29 06/05/1996 131 Pass 164
DS-R30 06/05/1996 119 Pass 169
DS-R31 06/05/1996 132 Pass 158 1 of 5 peel tests below spec (88)
DS-R32 06/05/1996 114 Pass 161
DS-R33 06/06/1996 133 Pass 157
DS-R34 06/06/1996 120 Pass 159
DS-R35 06/06/1996 134 Pass 167
DS-R36 06/07/1996 121 Pass 162
DS-R37 06/07/1996 123 Pass 162
DS-R38 06/07/1996 132 Pass 152
DS-R39 06/07/1996 135 Pass 157
DS-R40 06/07/1996 142 Pass 148

Prepared by: E. Nathanson
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HDPE GEOMEMBRANE QA DESTRUCTIVE SEAM FIELD TEST LOG
PELHAM BAY LANDFILL CLOSURE AND FINAL REMEDIATION

REPAIR
DATE | SAMPLE NUMBER SEAM PEAL| SHEAR |METHOD *| REPAIR TEST
Y/N | TYPE**
05/04/1995 DS-1 2/3 P P P Y Y
05/04/1995 DS-2 6/7 P P P Y v
05/04/1995 DS-3 16/17 P P P Y Y
05/04/1995 DS-4 19/20 P P P Y Y
05/04/1995 DS-5 21/22 P P P Y v
05/04/1995 DS-6 23/24 P P P Y Y
05/04/1995 DS-7 25/26 P P P Y vV
05/08/1995 DS-8 30/31 P P P Y v
| 05/08/1995 DS-9 27/43 P P P Y vV
_05/09/1995 DS-10 29/30 P P P Y Y
_ 05/09/1995 DS-11 43/44 P P P Y v
05/09/1995 DS-12 44/45 P P P Y Y
05/09/1995 DS-13 46/47 P P P Y Y
05/09/1995 DS-14 18/49 P P P Y v
05/09/1995 DS-15 50/51 P P P Y Y
05/09/1995 DS-16 51/52 P P P Y Y
05/09/1995 DS-17 53/54 P P P Y v
05/15/1995 DS-18 55/56 P P P Y Y
05/15/1995 DS-19 56/57 P P P Y Y
 05/18/1995 DS-20 57/58 P P P Y v
05/18/1995 DS-21 63/64 P P P Y Y
05/18/1995 DS-22 62/63 P P P Y Y
05/18/1995 DS-23 60/61 P P P Y vV
05/18/1995 DS-24 55/56 P P P Y Y
05/18/1995 DS-25 66/19 P P P Y vV
05/18/1995 DS-26 69/70 P P P Y Y
05/22/1995 DS-27 71/72 P P P Y v
05/22/1995 DS-28 74175 P P P Y vV
05/22/1995 DS-29 76/77 P P P Y vV
05/22/1995 DS-30 84/85 P P P Y Y
05/22/1995 DS-31 87/88 P P P Y Y
05/22/1995 DS-32 90/91 P P P Y vV
05/22/1995 DS-33 93/94 P P P Y Y
05/22/1995 DS-34 96/97 P P P Y vV
05/22/1995 DS-35 107/108 P P P Y Y
05/22/1995 DS-36 100/101 P P P Y Y
| 05/22/1995 DS-37 105/106 P P P Y Y
| 05/24/1995 DS-38 117/124 P P P Y V
05/24/1995 DS-39 118/119 P P P Y v
05/24/1995 DS-40 88/120 P P P Y Y
05/24/1995 DS-41 125/126 P P P Y Y
05/24/1995 DS-42 127/128 P P P Y v
05/24/1995 DS-43 129/130 P P P Y Y
05/24/1995 DS-44 131/132 P P P Y Y

* B-BEAD, P-PATCH, CS-CAP STRIP
** V-VACUUM, S-SPARK, AP-AIR PRESSURE, VI-VISUAL, I-IMPACT, AL-AIR LANCE
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HDPE GEOMEMBRANE QA DESTRUCTIVE SEAM FIELD TEST LOG
PELHAM BAY LANDFILL CLOSURE AND FINAL REMEDIATION

REPAIR
DATE SAMPLE NUMBER SEAM PEAL | SHEAR|METHOD *{ REPAIR TEST
Y/N | TYPE**
05/24/1995 DS-45 133/134 P P P Y Y
05/24/1995 DS-46 135/136 P P P Y v
05/24/1995 DS-47 137/138 P P P Y Y
05/31/1995 DS-48 90/95 P P P Y v
05/31/1995 DS-49 139/140 P P P Y Y
05/31/1995 DS-50 141/142 F F P Y Y
05/31/1995 DS-51 143/157 P P P Y Y
05/31/1995 DS-52 158/159 P P P Y vV
05/31/1995 DS-53 116/151 P P P Y vV
05/31/1995 DS-54 155/156 P P P Y vV
06/01/1995 DS-55 74/144 P P P Y Y
06/01/1995 DS-50A 141/142 F F P Y Y
06/01/1995 DS-50B 141/142 F F P Y Y
06/02/1995 DS-56 156/161 P P P Y v
06/02/1995 DS-57 . 160/163772 P P P Y Y
06/02/1995 DS-58 164/165 P P P Y v
06/02/1995 DS-51 166/167 P P P Y vV
__06/02/1995 DS-50C 141/140 P P P Y vV
__06/02/1995 DS-50D 116/151 P P P Y Y
06/02/1995 DS-60 168/169 P P P Y Y
06/02/1995 DS-61 170/171 P P P Y Y
06/02/1995 DS-62 172/173 P P P Y Y
06/02/1995 DS-63 174/175 P P P Y Y
06/02/1995 DS-64 181/180 P P P Y Y
06/02/1995 DS-65 184/185 P P P Y Y
06/06/1995 DS-44A 131/132 P P P Y Y
06/06/1995 DS-44B 131/132 P Y vV
06/06/1995 DS-44C 131/132 P P P Y Y
06/07/1995 DS-66 183/184 P P P Y vV
06/07/1995 DS-67 178/179 P P P Y vV
06/07/1995 DS-68 186/193 P P P Y v
06/07/1995 DS-69 175/187 P P P Y v
06/07/1995 DS-70 188/189 P P P Y v
06/07/1995 DS-71 190/191 P P P Y v
06/12/1995 = .. 44D =~ 131132 F?  _ F? - P Y Vv
06/12/1995 .~/ .. 44E .. - - 134/135 P P P Y v
06/13/1995 DS-72 206/207 P P P Y Y
| 06/13/1995 DS-73 208/209 P P P Y Y
| 06/13/1995 DS-74 213/214 P P P Y Y
| 06/13/1995 DS-75 217/218 P P P Y Y
06/13/1995 DS-76 219/220 P P P Y vV
06/13/1995 DS-77 2211222 P P P Y Y
06/13/1995 DS-78 157/223 P P P Y Y
06/19/1995 DS-79 225/226 P P P Y Y

* B-BEAD, P-PATCH, CS-CAP STRIP
** V-VACUUM, S-SPARK, AP-AIR PRESSURE, VI-VISUAL, I-IMPACT, AL-AIR LANCE
KAPROJECT FILES\Pelham\BEE\Certification\Final\9-App B8-7.XLS PAGE 2 OF 11



HDPE GEOMEMBRANE QA DESTRUCTIVE SEAM FIELD TEST LOG

PELHAM BAY LANDFILL CLOSURE AND FINAL REMEDIATION

REPAIR
DATE SAMPLE NUMBER SEAM PEAL|{SHEAR|METHOD *| REPAIR TEST
Y/N | TYPE**
06/19/1995 DS-80 227/228 P P P Y Vv
06/19/1995 DS-81 229/230 P P P Y Vv
06/19/1995 DS-82 230/231 P P P Y Vv
06/20/1995 DS-83 233/234 P P P Y Vv
06/20/1995 DS-84 236/238 P P P Y Vv
06/20/1995 DS-85 240/237 P P P Y Vv
06/22/1995 DS-86 242/243 P P P Y Vv
06/22/1995 DS-87 244/245 P P P Y Vv
06/22/1995 DS-88 246/247 P P P Y Y
06/22/1995 DS-89 250/251 P P P Y Y]
06/22/1995 DS-90 255/256 P P P Y Vv
06/28/1995 DS-91 257/258 P P P Y Vv
06/28/1995 DS-92 259/260 P P P Y Vv
06/28/1995 DS-93 262/265 P P P Y Y
06/28/1995 DS-94 263/264 P P P Y Y
06/28/1995 DS-95 265/271 P P P Y Vv
06/28/1995 DS-96 273/275 P P P Y Vv
07/03/1995 DS-97 257/287 P P P Y Vv
07/03/1995 DS-98 288/289 P P P Y Vv
07/03/1995 DS-99 290/291 P P ) Y Vv
07/03/1995 DS-100 292/293 P P P Y Vv
07/03/1995 DS-101 294/295 P P P Y Vv
07/03/1995 DS-102 298/297 P P P Y Vv
07/03/1995 DS-103 299/300 P P P Y Vv
07/03/1995 DS-104 301/302 P P P Y Y
07/03/1995 DS-105 303/304 P P P Y Vv
07/03/1995 DS-106 308/309 P P P Y Vv
07/03/1995 DS-107 310/311 P P P Y Vv
07/03/1995 DS-108 313/314 P P P Y V
07/03/1995 DS-109 316/317 P P P Y Vv
| 07/03/1995 DS-110 319/320 P P P Y Vv
| 07/07/1995 DS-111 320/321 P P P Y Vv
| 07/07/1995 DS-112 321/322 P P P Y Y
| 07/07/1995 DS-113 315/250 P P P Y Vv
| 07/07/1995 DS-114 326/327 P P P Y Vv
07/07/1995 DS-115 328/329 P P P Y Y
07/07/1995 DS-116 330/331 P P P Y Vv
07/07/1995 DS-117 332/333 P P P Y Vv
07/07/1995 DS-118 335/336 P P P Y Vv
07/10/1995 DS-119 337/338 P P P Y V
| 07/10/1995 DS-120 340/341 P P P Y V
07/10/1995 DS-121 342/343 P P P Y Vv
07/10/1995 DS-122 344/345 P P 3] Y Vv
07/10/1995 DS-123 347/348 P P P Y Y

* B-BEAD, P-PATCH, CS-CAP STRIP
** V-VACUUM, S-SPARK, AP-AIR PRESSURE, VI-VISUAL, I-IMPACT, AL-AIR LANCE
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HDPE GEOMEMBRANE QA DESTRUCTIVE SEAM FIELD TEST LOG
PELHAM BAY LANDFILL CLOSURE AND FINAL REMEDIATION

REPAIR
DATE | SAMPLE NUMBER SEAM PEAL | SHEAR|METHOD *| REPAIR TEST
Y/N | TYPE**
07/10/1995 DS-124 352/353 P P P Y V
07/10/1995 DS125 345/317 P P P Y v
07/10/1995 DS-126 354/353 P P P Y vV
07/10/1995 DS-127 358/359 P P P Y vV
07/10/1995 DS-128 361/332 P P P Y vV
07/10/1995 DS-129 356/360 P P P Y v
07/17/1995 DS-130 84/386 P P P Y Y
07/17/1995 DS-131 387/388 P P P Y Y
07/17/1995 DS-132 392/389 P P P Y V
07/17/1995 DS-133 117/389 P P P Y v
07/17/1995 DS-134 299/364 P P P Y vV
07/17/1995 DS-135 367/368 P P P Y vV
07/17/1995 DS-136 365/371 P P P Y Y
07/17/1995 DS-137 373/375 P P P Y v
07/17/1995 DS-138 376/377 P P P Y V
07/17/1995 DS-139 380/381 P P P Y vV
07/17/1995 DS-140 382/383 P P P Y vV
07/17/1995 DS141 307/394 P P P Y v
07/20/1995 DS-142 395/396 P P P Y V
07/20/1995 DS-143 397/398 P P P Y V
07/20/1995 DS-144 399/400 P P P Y v
07/20/1995 DS-145 401/402 P P P Y v
07/20/1995 DS-146 403/404 P P P Y v
07/24/1995 DS-147 405/406 P P P Y v
07/24/1995 DS-148 407/408 P P P Y vV
07/26/1995 DS-149 410/411 P P P Y vV
07/26/1995 DS-150 412/413 P P P Y vV
07/28/1995 DS-151 414/415 P P P Y Y
| 07/28/1995 DS-152 417/418 P P P Y V
| 07/28/1995 DS-153 420/421 P P P Y vV
| 07/28/1995 DS-154 423/424 P P P Y vV
07/28/1995 DS-155 428/429 P P P Y vV
07/28/1995 DS-156 ~ 430/431 P P P Y vV
07/28/1995 DS-157 74132704327 P P P Y vV
07/28/1995 DS-158 433/434 P P P Y v
07/28/1995 DS-159 242/436 P P P Y v
07/28/1995 DS-160 438/439 P P P Y v
07/28/1995 DS-161 440/442 P P P Y V
07/28/1995 DS-162 B01/440 P P P Y V
08/04/1995 DS-163 469/468 P P P Y vV
08/04/1995 DS-164 477/478 P P P Y V
08/04/1995 DS-165 435/474 P P P Y v
08/04/1995 DS-166 472/471 P P P Y v
08/04/1995 DS-167 459/460 P P P Y vV

* B-BEAD, P-PATCH, CS-CAP STRIP
** V-VACUUM, S-SPARK, AP-AIR PRESSURE, VI-VISUAL, I-IMPACT, AL-AIR LANCE
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HDPE GEOMEMBRANE QA DESTRUCTIVE SEAM FIELD TEST LOG

PELHAM BAY LANDFILL CLOSURE AND FINAL REMEDIATION

REPAIR
DATE SAMPLE NUMBER SEAM PEAL| SHEAR|{METHOD *| REPAIR TEST
L Y/N | TYPE**
08/04/1995 DS-168 456/457 P P P Y Vv
08/04/1995 DS-169 452/453 P P P Y Vv
08/04/1995 DS-170 450/451 P P P Y Vv
08/04/1995 DS-171 446/447 P P P Y Y;
08/04/1995 DS-172 444/445 P P P Y v
08/04/1995 DS-173 442/443 P P P Y Y;
08/10/1995 DS-174 480/481 P P P Y Vv
08/10/1995 DS-175 481/486 P P P Y Vv
08/10/1995 DS-176 499/500 P P P Y Y;
08/10/1995 DS-177 503/510 P P P Y Vv
08/10/1995 DS-178 70/510 P P P Y Vv
08/10/1995 DS-179 505/506 P P P Y Vv
08/10/1995 DS-180 507/508 P P P Y Vv
08/10/1995 DS-181 508/509 P P P Y Vv
08/11/1995 DS-182 54/517 P P P Y Vv
08/11/1995 DS-183 516/521 P P P Y Vv
08/11/1995 DS-184 517/518 P P P Y Y
08/11/1995 DS-185 528/529 P P P Y Vv
08/11/1995 DS-186 526/527 P P P Y Vv
08/11/1995 DS-187 524/525 P P P Y Vv
08/11/1995 DS-188 530/531 P P P Y Vv
08/17/1995 DS-189 532/533 P P P Y Y
08/17/1995 DS-190 534/535 P P P Y V
| 08/17/1995 DS-191 536/537 P P P Y Vv
| 08/17/1995 DS-192 538/539 P P P Y Y;
. 08/17/1995 DS-193 540/541 P P P Y Vv
08/17/1995 DS-194 509/543 P P P Y Y
08/17/1995 DS-195 544/534 P P P Y Y
08/17/1995 DS-196 547/548 P P P Y Y;
08/17/1995 DS-197 500/549 P P P Y Y
08/17/1995 DS-198 501/550 P P P Y Vv
08/17/1995 DS-199 502/551 P P P Y V
08/18/1995 DS-200 554/571 P P P Y Vv
08/18/1995 DS-201 572/573 P P P Y V
08/18/1995 DS-202 563/564 P P P Y Y
08/18/1995 DS-203 560/561 P P P Y v
' 08/18/1995 DS-204 565/549 P P P Y Y;
. 08/18/1995 DS-205 538/563 P P P Y v
08/21/1995 DS-206 578/579 P P P Y Y;
08/21/1995 DS-207 581/5767 P P P Y Vv
08/22/1995 DS-208 548/584 P P P Y Y;
08/22/1995 DS-209 583/587 P P P Y Y;
08/22/1995 DS-210 588/583 P P P Y Vv
08/28/1995 DS-211 473/590 F P P Y Vv

* B-BEAD, P-PATCH, CS-CAP STRIP
**V-VACUUM, S-SPARK, AP-AIR PRESSURE, VI-VISUAL, I-IMPACT, AL-AIR LANCE
KAPROJECT FILES\Pelham\BEE\Certification\Final\9-App B-7.XLS
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HDPE GEOMEMBRANE QA DESTRUCTIVE SEAM FIELD TEST LOG
PELHAM BAY LANDFILL CLOSURE AND FINAL REMEDIATION

REPAIR
DATE | SAMPLE NUMBER SEAM PEAL | SHEAR|METHOD *| REPAIR TEST
Y/N | TYPE™
08/28/1995 DS-212 592/593 P P P Y v
08/28/1995 DS-213 593/594 P P P Y v
08/28/1995 DS-214 597/598 F F P Y V
08/28/1995 DS-215 601/602 P P P Y V
08/28/1995 DS-216 604/605 P P P Y v
08/28/1995 DS-217 607/608 7 P Y V
08/28/1995 DS-218 608/609 P P P Y v
08/28/1995 DS-219 614/613 P P P Y V
08/29/1995 DS-211A ~4731/590 | P P P Y vV
08/29/1995 DS-211B & B9IPANEL = P P P Y vV
08/29/1995 DS-217A 607/608 P P P Y V
08/29/1995 DS-214A 597/598 P P P Y V
08/29/1995 DS-214B 597/598 P P P Y v
08/29/1995 DS-217B 610/611 P P P Y V
09/01/1995 DS-220 475/616 P P P Y v
09/01/1995 DS-221 619/620 P P P Y V
09/01/1995 DS-222 620/621 P P P Y v
09/01/1995 DS-223 622/623 P P P Y v
09/01/1995 DS-224 626/627 P P P Y v
09/01/1995 DS-225 627/628 P P P Y v
09/01/1995 DS-226 601/628 P P P Y v
09/01/1995 DS-227 630/631 P P P Y v
09/01/1995 DS-228 631/632 P P P Y v
09/01/1995 DS-229 76/641 P P P Y v
| 09/01/1995 DS-230 647/648 P P P Y vV
| 09/01/1995 DS-231 644/651 P P P Y vV
09/01/1995 DS-232 17/650 P P P Y V
09/05/1995 DS-233 634/638 P P P Y V
09/05/1995 DS-234 1 763/63777 P P P Y V
09/08/1995 DS-235 589/653 P P P Y Y
09/08/1995 DS-236 654/655 P P P Y Y
09/08/1995 DS-237 659/660 P P P Y Y
09/08/1995 DS-238 663/664 P P P Y Y
09/08/1995 DS-239 576/668 P P P Y v
09/08/1995 DS-240 653/671 P P P Y Y
09/08/1995 DS-241 671/672 P P P Y Y
09/13/1995 DS-242 672/673 P P P Y Y
09/13/1995 DS-243 676/677 P P P Y v
09/13/1995 DS-244 680/681 P P P Y v
09/13/1995 DS-245 684/685 P P P Y V
09/13/1995 DS-246 664/682 P P P Y v
09/13/1995 DS-247 658/676 P P P Y v
09/13/1995 DS-248 686/687 P P P Y v
09/13/1995 DS-249 690/691 P P P Y v

* B-BEAD, P-PATCH, CS-CAP STRIP
** V-VACUUM, S-SPARK, AP-AIR PRESSURE, VI-VISUAL, I-IMPACT, AL-AIR LANCE
KAPROJECT FILES\Pelham\BEE\Certification\Final\9-App B-7.XLS PAGE 6 OF 11



HDPE GEOMEMBRANE QA DESTRUCTIVE SEAM FIELD TEST LOG
PELHAM BAY LANDFILL CLOSURE AND FINAL REMEDIATION

REPAIR
DATE SAMPLE NUMBER SEAM PEAL| SHEAR| METHOD *| REPAIR TEST
YN | TYPE*™
09/13/1995 DS-250 695/696 P P P Y \
09/13/1995 DS-251 697/698 P P P Y V
09/13/1995 DS-252 702/703 P P P Y \'
09/13/1995 DS-253 654/693 P P P Y V
09/13/1995 DS-254 705/706 P P P Y Vv
09/13/1995 DS-255 507/706 P P P Y \
09/19/1995 DS-256 545/701 P P P Y \
09/19/1995 DS-257 615/710 P P P Y Vv
09/19/1995 DS-258 712/713 P P P Y \
09/19/1995 DS-259 718/719 P P P Y \
09/22/1995 DS-260 634/720 P P P Y \
09/22/1995 DS-261 635/720 P P P Y Vv
09/22/1995 DS-262 724/722 F F P Y vV
09/22/1995 DS-263 728/729 P P P Y \
09/22/1995 DS-264 719/730 P P P Y \
09/27/1995 DS-265 706/731 P P P Y V
09/27/1995 DS-266 51/52 P P P Y Vv
09/27/1995 DS-267 oo bl4-BI6 ] P P P Y \
09/27/1995 DS-268 57/59 P P P Y V
09/27/1995 DS-269 51/510 P P P Y \'
09/27/1995 DS-270 59/62 P P P Y Vv
09/27/1995 DS-271 512/514 P P P Y V
09/27/1995 DS-272 731/520 P P P Y \'
09/27/1995 DS-273 526/526 P P P Y V
09/27/1995 DS-274 528/530 P P P Y \
09/27/1995 DS-262A 722/724 F F P Y \
09/27/1995 DS-262B 722(724 P P P Y \
09/28/1995 DS-262C 722(724 F F P Y \
09/28/1995 DS-262D 723/723 P P P Y \
09/28/1995 DS-262E 715/716 P P P Y V
09/28/1995 DS-275 530/531 P P P Y V
09/28/1995 DS-276 533/534 P P P Y V
09/28/1995 DS-277 537/538 P P P Y V
09/29/1995 DS-278 . 536-692 i P P P Y \
10/03/1995 DS-279 685/745 P P P Y Vv
10/03/1995 DS-280 747/748 P P P Y V
10/03/1995 DS-281 752/753 P P P Y \
10/03/1995 DS-282 756/757 P P P Y \'
10/03/1995 DS-283 759/760 P P P Y V
10/03/1995 DS-284 764/765 P P P Y \'/
10/03/1995 DS-285 767/768 P P P Y vV
10/03/1995 DS-286 772771 P P P Y Vv
10/11/1995 DS-287 217/540 P P P Y \'
10/11/1995 DS-288 59/540 P P P Y vV

* B-BEAD, P-PATCH, CS-CAP STRIP
** V-VACUUM, S-SPARK, AP-AIR PRESSURE, VI-VISUAL, IIMPACT, AL-AIR LANCE
KAPROJECT FILES\Pelham\BEE\Certification\Final\3-App B-7.XLS PAGE 7 OF 11



HDPE GEOMEMBRANE QA DESTRUCTIVE SEAM FIELD TEST LOG
PELHAM BAY LANDFILL CLOSURE AND FINAL REMEDIATION

REPAIR
DATE SAMPLE NUMBER SEAM PEAL| SHEAR|METHOD *| REPAIR TEST
Y/N | TYPE**
10/11/1995 DS-289 510/551 P P P Y Y
10/11/1995 DS-290 539/541 P P P Y vV
10/11/1995 DS-291 544/546 P P P Y v
10/11/1995 DS-292 560/561 P P P Y Y
10/11/1995 DS-293 557/558 P P P Y v
10/11/1995 DS-294 562/563 P P P Y Y
10/11/1995 DS-295 565/567 P P P Y Y
10/11/1995 DS-296 569/571 P P P Y V
10/11/1995 DS-297 573/575 P P P Y v
10/11/1995 DS-298 802/380 P P P Y Y
10/19/1995 DS-299 195/800 P P P Y vV
10/19/1995 DS-300 808/300 P P P Y v
10/20/1995 DS-301 812/206 P P P Y v
10/20/1995 DS-302 811/365 P P P Y v
10/20/1995 DS-303 813/356 P P P Y vV
10/20/1995 DS-304 814/232 P P P Y Y
10/25/1995 DS-305 39/92 P P P Y vV
10/25/1995 DS-306 94/96 P P P Y v
10/25/1995 DS-307 100/101 P P P Y v
10/25/1995 DS-308 105/106 P P P Y v
10/25/1995 DS-309 110/111 P P P Y v
10/25/1995 DS-310 353/111 P P P Y v
10/25/1995 DS-311 112/113 P P P Y v
10/25/1995 DS-312 115/55 P Y
11/08/1995 DS-324C 765/829 WN'OUT.
| 10/26/1995 DS-313 115/117 P P P Y \
| 10/26/1995 DS-314 120/121 P P P Y V

10/26/1995 DS-315 126/127 P P P Y vV
10/26/1995 DS-316 130/131 P P P Y vV
10/26/1995 DS-317 135/136 P P P Y vV
10/26/1995 DS-318 133/74 P P P Y vV
10/30/1995 DS-319 159/158 P P P Y vV
10/30/1995 DS-320 130/153 P P P Y v
10/30/1995 | DS-321 |  145/146 P P P Y vV
10/30/1995 -~ - 8322 . 5156/416  _F F P Y v
10/31/1995 DS-322A 414/154 P P P Y v
10/31/1995 DS-322B 157/415 P P P Y v
10/31/1995 DS-323 825/826 P P P Y Y
10/31/1995 DS-324C 827/767 F F P Y v
11/07/1995 DS-324A 828/766 F F P Y Y
11/07/1995 DS-324B . $165/5-138 P P P Y Y
11/03/1995 DS-325 167/169 P P P Y v
11/03/1995 DS-326 166/168 P P P Y v
11/03/1995 DS-327 165/167 P P P Y Y

* B-BEAD, P-PATCH, CS-CAP STRIP

** V-VACUUM, S-SPARK, AP-AIR PRESSURE, VI-VISUAL, IIMPACT, AL-AIR LANCE

KAPROJECT FILES\Pelham\BEE\Certification\Final\9-App B-7.XLS PAGE 8 OF 11



HDPE GEOMEMBRANE QA DESTRUCTIVE SEAM FIELD TEST LOG

PELHAM BAY LANDFILL CLOSURE AND FINAL REMEDIATION

* B-BEAD, P-PATCH, CS-CAP STRIP
** V-VACUUM, S-SPARK, AP-AIR PRESSURE, VI-VISUAL, I-IMPACT, AL-AIR LANCE
K:\PROJECT FILES\Pelham\BEE\Certification\Final\9-App B-7.XLS

REPAIR
DATE | SAMPLE NUMBER SEAM PEAL | SHEAR | METHOD *| REPAIR TEST
Y/N | TYPE**
11/03/1995 DS-328 165/167 P P P Y V
11/03/1995 DS-329 137/165 F F P Y V
11/16/1995 DS-329A 165/137 F F P Y V
11/16/1995 DS-329B 165/166 P P P Y V
11/16/1995 DS-329C 165/38 P P P Y Y
11/03/1995 DS-330 138/165 P P P Y Y
11/03/1995 DS-331 138/165 P P P Y vV
11/03/1995 DS-332 165/166 P P P Y Y
11/03/1995 DS-333 165/166 P P P Y vV
11/07/1995 DS-334 165/166 P P P Y v
11/03/1995 DS-335 166/168 P P P Y v
11/16/1995 DS-336 838/763 F F P Y v
11/16/1995 DS-337 838/839 P P P Y Y
11/16/1995 DS-338 840/842 P P P Y Y
11/16/1995 DS-336A 824/763 F F P Y v
11/16/1995 DS-336B 842/767 F F P Y v
11/16/1995 DS-336C P P P Y v
11/08/1995 DS-339 166/170 P P P Y V
11/08/1995 DS-340 170/171 P P P Y V
11/08/1995 DS-341 172173 P P P Y vV
11/08/1995 DS-342 -91/S5-174. P P P Y V
11/08/1995 DS-343 163/179 P P P Y v
11/08/1995 DS-344 182/184 P P P Y V
11/16/1995 DS-345 185/186 P P P Y vV
11/16/1995 DS-346 189/190 P P P Y V
11/16/1995 DS-347 173191 F F P Y vV
11/16/1995 DS-348 J195/197EXTPAT F F P Y vV
11/16/1995 DS-349 198/426 P P P Y V
11/16/1995 DS-350 202/204 P P P Y Y
11/16/1995 DS-351 208/210 P P P Y V
11/16/1995 DS-352 209/476 P P P Y V
11/16/1995 DS-353 204/429 F F P Y V
11/21/1995 DS-354 478/843 P P P Y V
11/21/1995 DS-355 846/848 P P P Y V
11/21/1995 DS-356 853/854 P P P Y V
11/21/1995 DS-357 847/858 P P P Y V
11/21/1995 DS-358 857/864 P P P Y V
11/21/1995 DS-359 619/850 P P P Y V
11/21/1995 DS-360 857/865 P P P Y V
11/21/1995 DS-361 866/868 P P P Y vV
11/21/1995 DS-362 868/869 P P P Y v
11/21/1995 DS-363 866/869 P P P Y V
11/22/1995 DS-364 $-210/S211 _ P P P Y V
11/22/1995 DS-365 S-216/875 P P P Y Y
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HDPE GEOMEMBRANE QA DESTRUCTIVE SEAM FIELD TEST LOG

PELHAM BAY LANDFILL CLOSURE AND FINAL REMEDIATION

REPAIR

DATE | SAMPLE NUMBER SEAM PEAL | SHEAR | METHOD *| REPAIR TEST

Y/N | TYPE**
" 11/21/1995 DS-366 867/877 P P P Y v
11/28/1995 DS-367 842/886 P P P Y Vv
11/28/1995 DS-368 768/886 P P P Y V
11/28/1995 DS-369 ~887/888 P P P Y Vv
11/28/1995 DS-370 1 8211/5221 P P P Y Vv
11/28/1995 DS-371 8217/83 P P P Y vV
11/28/1995 DS-372 889/893 P P P Y v
11/28/1995 DS-373 5225/889 P P P Y v
[ 11/28/1995 DS-274 5214/5224 P P P Y v
[ 11/28/1995 DS-375 - 885909 | _P P P Y Y
11/28/1995 DS-376 JELLBOOTONOSC P P P Y Y
11/28/1995 DS-377 723/912 P P P Y v
11/28/1995 DS-378 912/913 P P P Y Vv
11/28/1995 DS-379 915/916 P P P Y v
11/28/1995 DS-380 914/915 P P P Y V
11/30/1995 DS-381 774/923 P P P Y Vv
11/30/1995 DS-382 914/928 P P P Y v
11/30/1995 DS-383 913/928 P P P Y Vv
11/30/1995 DS-384 929/930 P P P Y v
11/30/1995 DS-385 930/931 P P P Y v
11/30/1995 DS-386 932/933 P P P Y v
11/30/1995 DS-387 934/935 P P P Y v
11/30/1995 DS-388 940/94 1 P P P Y v
11/30/1995 DS-389 939/940 P P P Y v
11/30/1995 DS-390 935/936 P P P Y Y
| 12/08/1995 DS-391 623/943 P P P Y V
__12/08/1995 DS-392 920/948 P P P Y v
12/08/1995 DS-393 948/949 P P P Y V
12/06/1995 DS-394 EXT911-9427 P P P Y v
| 12/08/1995 DS-399 P P P Y v
" 12/08/1995 DS-396 P P P Y Y
| 12/07/1995 DS-400 959/960 P P P Y V
12/07/1995 DS-401 962/963 P P P Y v
12/07/1995 DS-402 964/965 P P P Y Y

12/07/1995 DS-403 966/771 ' LEFT SAMPLE IN FIELD, EXTRA .
12/07/1995 DS-404 966/967 P P P Y v
12/08/1995 DS-406 976/977 P P P Y V
12/08/1995 DS-407 980/981 P P P Y Vv
12/08/1995 DS-409 983/984 P P P Y Y
12/07/1995 DS-410 986/987 F P P Y v
12/06/1995 DS-395 935/952 P P P Y v
12/06/1995 DS-397 o P P P Y v
12/06/1995 DS-408 745/981 P P P Y Y
12/06/1995 DS-414 668/1000 P P P Y v

* B-BEAD, P-PATCH, CS-CAP STRIP
** V-VACUUM, S-SPARK, AP-AIR PRESSURE, VI-VISUAL, I-IMPACT, AL-AIR LANCE
KAPROJECT FILES\Pelham\BEE\Certification\Final\9-App B-7.XLS
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HDPE GEOMEMBRANE QA DESTRUCTIVE SEAM FIELD TEST LOG
PELHAM BAY LANDFILL CLOSURE AND FINAL REMEDIATION

REPAIR
DATE SAMPLE NUMBER SEAM PEAL | SHEAR (METHOD *| REPAIR TEST
Y/N | TYPE™

12/08/1995 DS-405 970/973 P P P Y Vv

12/07/1995 DS-415 1001/1002 P P P Y \'

12/08/1995 DS-410A 986/987 P P P Y \

12/08/1995 DS-4108 986/987 P P P Y \

12/06/1995 DS-411 989/990 P P P Y Vv

12/08/1995 DS-412 993/994 P P P Y \

12/08/1995 DS-413 998/999 P P P Y \
_12/07/1995 DS-416 951/1011 P P P Y \

12/05/1995 DS-398 P P P Y \

12/07/1995 DS-417 579/1005 P P P Y \

12/07/1995 DS-418 1010/558 P P P Y \%

12/08/1995 DS-419 1012/1013 P P P Y \

12/08/1995 DS-420 1018/929 P P P Y \

12/18/1995 DS-421 573/1041 P P P Y vV

12/18/1995 1044/1045 P P P Y \

12/18/1995 521/1049 P P P Y V

01/03/1996 ¢ - F F P Y \)

01/03/1996 F F

01/03/1996 DS-404B 966/967 F F

01/03/1996 DS-411A 989/990 F F

01/03/1996 DS-411B 989/990 F F

01/03/1996 DS-424A EXTRUSION P F F

01/03/1996 DS-424B EXTRUSION P F F

* B-BEAD, P-PATCH, CS-CAP STRIP
** V-VACUUM, S-SPARK, AP-AIR PRESSURE, VI-VISUAL, I-IMPACT, AL-AIR LANCE
KAPROJECT FILES\Pelham\BEE\Certification\Final\S-App B-7.XLS
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Destructive Laboratory Peel and Shear Tests

PELHAM BAY LANDFILL CLOSURE AND FINAL REMEDIATION

|

| | | | PEEL ‘SHEAR[BREAK
| | | DATE | TEST | TEST | rypg
MACHINE | SAMPLE | SAMPLE | P=Pass  P=Pass | 1g=Film
SEAM | NUMBER [NUMBER| D =Fail | F=Fail |Tear Bond COMMENTS
2/3 | 1067 | DS-1 | 5/4/95 | P P FTB | Adhesion-Break for 3 of 5 Peel tests
67 | 1067 DS-2 | 54/95 | P P FTB | -
1617 | 1020 DS-3 | 5/4/95 P P FTB |
19/20 | 1067 | DS-4 | 5/8/95 P P FTB ]
21/22 | 1067 | DS-5 | 5/8/95 | P P FTB 4
23/24 | 1067 | DS-6 | 5/8/95 P P
25/26 | 1067 | DS-7 | 5895 P | P ]
30/31 1020 | DS-8 [ 516/95 | P P -
27/43 1020 DS-9 | 5/16/95 P P | FTB ]
29/30 1067 DS-10 | 5/16/95 | P P | FTB
43/44 1067 DS-11 | 5M16/95 | P P | FTB
44145 1020 DS-12_| 5/16/95 P P FTB
46/47 | 1067 DS-13 | 5/16/95 P P FTB |
18/49 1020 DS-14 | 5/9/95 P P | FB |
| 50/51 1020 DS-15 | 5/15/95 | P P FTB
| 51/52 1067 | DS-16 | 5/16/95 | P P FTB
| 53/54 1067 | DS-17 | 6/16/95 | P P FTB
55/56 1020 DS-18 | 5/15/95 P P FTB
56/57 1067 DS-19 | 5/15/95 P P FTB )
57/58 1020 DS-20 | 5/15/95 P P FTB
63/64 1020 | DS-21 | 5M16/95 | P P FTB t“—M_:
62/63 1020 DS-22 | 5/16/95 P P FTB | ]
60/61 1020 | DS-23 | 5/23/95 P P FTB | B
55/56 1067 DS-24 | 5/17/95 P P FTB | -
19/66 1060 DS-25 | 5/17/95 P | P FTB | ]
69/70 | 1067 | DS-26 | 5/18/95 P | P | FTB ]
71/72 | 1020 DS-27 | 5/22/95 P P FTB
74/75 1020 DS-28 | 5/22/95 P P FTB B
| 76/77 | 1020 | DS-29 | 5/22/95 P P FTB
84/85 | 1067 | DS-30 | 5/22/95 P P | FTB h
87/88 4 1067 | DS-31 | 5/22195 P P | FTB |
| 90/91 1067 DS-32 | 5/22/95 P P | FIB | ]
| 93/94 | 1067 | DS-33 | 5/22/95 | P P | FTB |
96/97 | 1067 | DS-34 [ 5/2/95 | P [ P [ FIB | ]
1071108 | 1020 | DS-35 | 5/2295 | P | P FTB
1001101 | 1067 | DS-36 | 5/2295 | P | P J FTB
105/106 | 1060 DS-37 | 5/22/95 P P _| FTB | ]
177124 1067 . DS38 | - P P | FIB
_118/119 | 1067 | DS39 - | P P [ FIB |
~ 120/88 | 1060 DS-40 - P | P | FiB |
| 125/126 | 1020 DS-41 | 52595 P | P | FIB |
| 1271128 | 1067 DS-42 | 5/24/95 P | P | FTB |
1291130 | 1100  DS43 | - | P ' P | FIB |
131/132 | 1060 | DS-44 - F . P | FTB | Adhesion-Break for 2 of 5 Peel tests

K:\Project Files\Pelham\BEE\Certification\Final\9-App B-8.xls
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Destructive Laboratory Peel and Shear Tests

PELHAM BAY LANDFILL CLOSURE AND FINAL REMEDIATION

|

|

| | | PEEL SHEARi BREAK
DATE | TEST | TEST | 1ypE
' MACHINE | SAMPLE | SAMPLE | P=Pass | P=Pass | FTB=Fiim
SEAM |NUMBER NUMBER| D | F=Fail | F=Fail |TearBond COMMENTS
131/132 | 1060 | DS-44A | 5/24/95 P P | FTB -
131/132 1060 DS-44C | 5/24/95 F P | FTB | Adhesion-Break for 4 of 5 Peel tests
134/135 1060 | DS44E | 5/4/95 | P P | FTB
133/134 | 1100 DS-45 - | P P FTB
135/136 | 1067 DS-46 - P P FTB -
137/138 1100 DS-47 - P P | FTB
98/95 278 DS-48 | 5/31/95 P P FTB ]
139/140 | 1060 | DS-49 | 5/31/95 P P FTB |
140/141 1100 | DS-50C | 5/25/95 | P | P FTB
116/151 1100 DS-50D | 5/30/95 F P FTB | Adhesion-Break for 3 of 5 Peel tests
143/157 | 1100 DS-51 | 5/31/35 P | P | FTB ]
158/159 | 1067 DS-52 | 5/31/95 P P | FTB
116/151 1100 DS-53 | 5/31/95 P P FTB B
155/156 | 1067 DS54 | 5/3195 | P P FTB |
74177 278 | DS55 | 6/1/95 | P P FTB
156/161 | 1100 DS-56 | 6/1/95 P [ P FTB B
162/163 1067 DS-57 | 6/1/95 P | P FTB
164/165 | 1060 DS-58 | 6/1/95 P [P FTB
166/167 | 1067 | DS-59 | 6/1/95 P | P | FIB |
168/169 | 1100 DS-60 | 6/1/95 P P FTB
170/171 1060 DS-61 | 6/1/95 P P FTB
1721173 | 1067 DS-62 | 6/1/95 P P FTB |
- 1067 DS-63 | 6/2/95 P P FTB | -
180/181 1060 DS-64 | 6/2/95 P P FTB |
184/185 | 1100 DS-65 | 6/2/95 | P P FTB |
Fé3/184 1060 DS-66 | 6/295 | P | P FTB
178/179 | 1100 DS-67 | 6/2/95 P | P FTB
| 186/193 | 1100 DS-68 | 6/5/95 P | P FTB
175/187 | 1100 | DS-69 | 6/5/95 P P FTB
188/189 | 1100 | DS-70 | 6/5/95 P | P FTB
1901191 | 1100 DS-71 | 6/5/95 P | P | FTB |
205/207 | 1100 | DS-72 | 6/8/95 P | P | FTB
208/209 | 1060 | DS-73 | 6/8/95 P P | FTB
213/214 | 1067 | DS-74 | 6/9/95 | P P FTB |
217/218 | 1100 | DS-75 | 6/9/95 | P P FTB | |
219/220 | 1060 | DS-76 | 6/9/95 | P P FTB |
2211222 | 1067 | DS-77 | 6/9/95# P | P | FIB |
157/223 | 1100 DS-78 | 6/9/95 P | P | FiB | B
225/226 | 1100 DS-79 6M16/95' P | P | FTB |
| 227/228 ' 1060 DS-80 | 6/16/95, P | P | FIB |
229/230 | 1067 DS81 ' 6/16/05, P | P FTB |
230/231 © 1060 | DS-82 ' 6/16/95 P | P FTB |
233/234 | 1067 | DS-83 ' 6/1995 | P | P FTB | ]
236/238 | 1100 | DS-84 1 619/95 1 P | P | FTB |

K:\Project Files\Pelham\BEE\Certification\Final\S-App B-8.xIs
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Destructive Laboratory Peel and Shear Tests
PELHAM BAY LANDFILL CLOSURE AND FINAL REMEDIATION

J 1
| ‘ 1 PEEL |SHEAR| greAK
| DATE | TEST | TEST | TypE
MACHINE | SAMPLE | SAMPLE | P=Pass  P=Pass | rra=riim
SEAM |NUMBER NUMBER| D | F=Fail | F=Fail |Tear Bond COMMENTS
240/237 | 1100 DS-85 | 6/19/95 P P FTB
2421243 1100 | DS-86 | 6/21/95 P | P FTB |
244/245 | 1060 DS-87 | 6/21/95 P | P | FTB
246/247 | 1067 DS-88 | 6/21/95 P P | FTB |
250/251 1060 DS-89 | 6/21/95 P P | FIB | ]
255/256 1060 DS-90 | 6/21/95 P P | FIB | |
217/258 1100 DS-91 | 6/28/95 P P | FTB
259/260 | 1067 DS-92 | 6/28/95 | P P FTB
262/265 | 1060 DS-93 | 6/28/95 P P FTB -
263/264 | 1100 DS-94 | 6/28/95 P P FTB
| 65/271 1060 | DS-95 | 6/28/95 | P P | FTB B
275/273 | 1067 DS-96 | 6/28/95 P P FTB |
257/287 | 1100 DS-97 | 6/30/95 P P FTB
| 288/289 | 1084 DS-98 | 6/30/95 P P FTB | ]
290/291 | 1067 DS-99 | 6/30/95 P P FTB
292/293 | 1084 | DS-100 | 6/30/95 P P FTB B
294/295 | 1100 | DS-101 | 6/30/95 P [ P FTB
298/297 | 1100 | DS-102 | 6/30/95 P P FTB B
299/300 | 1084 | DS-103 | 6/30/95 P P FTB
301/302 | 1100 | DS-104 | 6/30/95 P P | FTB
303/304 | 1084 | DS-105 | 6/30/95 P P FIB | ]
308/309 | 1084 | DS-106 | 6/30/95 P | P FTB
310/311 1100 | DS-107 | 7/3/95 P P FTB
316/317 | 1067 | DS-109 | 7/3/95 P [P FTB
319/320 | 1162 | DS-110 | 7/3/95 P P FTB
332/333 | 1100 | DS-117 [ 7/6/95 | P | P | FIB
352/353 - DS-124 | 7/75 | P | P | FIB B
387/388 | 1084 | DS-131[714/95| P | P FTB
377/376 1084 | DS-138 | 711395 | P | P FTB ]
401/402 1084 | DS-145 | 7/20/5 | P | P FTB
417/418 | 1084 | DS-152 | 7/25/95 | P P FTB
242/436 | 1162 | DS-159 [ 7/27/95 | P | P FTB
477/478 | 1100 | DS-164 | 8/3/95 P P FTB
447/446 | 1100 | DS-171 | 8/1/95 P P | FTB
$24/S25 | 1162 | DS-178 | 8/10/95 | P P FTB | B
70/S10 1100 | DS-185 | 8/9/95 | P | P FIB | |
S38/S39 | 1162 | DS-192 | 8/15/95 | P P | FTB ]
| S02/S51 | 1067 | DS-199 | 8/16/95 . P | P | FTB
| S78/S79 | 1067 | DS-206 | 8/18/95 | P | P FTB |
604/605 | 1067 | DS-216 | 8/2505 | P | P FTB |
622/623 | 1162 ' DS-223 | 8/30/95 | P | P FTB |
17/650 | 1067  DS-232 | 8/31/95 . P | P | FTB
| 671/672 | 1100 DS-241 | 9/8/95 1 P | P | FTB
658/676 | 1100 | DS-247 | 9/11/95 P | P | FTB
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Destructive Laboratory Peel and Shear Tests
PELHAM BAY LANDFILL CLOSURE AND FINAL REMEDIATION

| | | | PEEL | SHEAR| preak
| DATE | TEST | TEST | 1ypg
' MACHINE | SAMPLE | SAMPLE | P=Pass | P=Pass | Frg=Fiim
SEAM | NUMBER |NUMBER| D F=Fail | F=Fail |Tear Bond COMMENTS
705/706 | 1100 | DS-255 | 9/13/95 | P P FT8
635/720 | 1162 | DS-261 | 9/19/95 | P P FTB
1/10 1067 | DS-269 | 9/21/95 P P FTB
33/34 1067 | DS-276 | 9/28/95 P P FTB
759/760 - DS-283 | 10/2/95 | P P FTB ]
| 39/41 - DS-290 [ 10/10/95| P P FTB
73175 - DS-297 [10/11/95] P | P FTB B
814/232 | 1162 | DS-304 | 10/19/95| P P FTB | B
112/113 | 1067 | DS-311 | 10/24/95| P P | FIB
133/74 1162 | DS-318 | 10/25/95] P P FTB
825/826 | 1025 | DS-323 [ 10/30/95| P P FTB
165/167 | 1025 | DS-328 | 11/3/95 P | P FTB ]
168/166 | 1067 | DS-335 ILF 11/6/95 | P P FTB
91/174 1025 | DS-342 | 11/6/95 | P P FTB
198/426 | 1025 | DS-349 | 11/10/95| P P FTB
853/854 | 1151 | DS-356 | 11/17/95| P P FTB
867/869 | 1025 | DS-363 | 11/18/95| P P FTB |
211/221 1067 | DS-370 | 11/22/95, P P FTB |
BOOT/909| 63 DS-377 | 11/25/95] P P | FTIB |
913/928 1219 | DS-383 [ 11/27/95 | P P | FTB ]
| 936/935 | 1162 | DS-390 | 11/28/95| P P FTB |
956/957 | 1067 | DS-397 | 12/1/95 P P FTB |
966/967 | 1151 | DS-404 | 12/4/95 P P FTB | Adhesion-Break for 2 of 5 Peel Tests
- - DS-404C| 4/15/96 | P P FTB
989/990 1011 DS-411 | 12/5/95 F j; P FTB 2 of 5 tests not FTB for Peel Tests
- - DS-411C | 4/15/96 P | P | FTB
- - DS-411E | 4/15/96 P P FTB
- - DS-414F | 4/15/96 P P FTB ]
| 1010/558 - | DS-418 | 12/8/95 | P P FTB
p35/patch - |DS-424C| 5/2/96 P P FTB
| p42/1025 - DS-424D| 52/9% | P | P FTB -
|12 | w1016 | DSR-1 5/20/96%_ P | P [ FiB
195/10 | W 1016 | DSR-2 | 5/20/96 P P | FIB
| 18/211 | W 1016 | DSR-3 | 5/20/96 | P P | FTB ]
79/25 | W1016 | DSR4 | 5/(22/96 | P P FTB
776/28 | W 1150 | DSR-5 | 5/22/96 P | P | FTB §
21/22 | W1016 | DSR6 | 522196 | P | P FTB |
32/152 | W 1016 | DSR-10 | 5/28/96 | P P FTB | ]
63/64 | W2010 | DSR-16 | 5/28/96 = P P | FTB |
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BRECO MECHANICAL GROUP, INC.

201 Saw Mill River Road
YONKERS, NEW YORK 10701

Wiz e

. .

(914) 963-3850
(914) 963-3600

Gaeoonl, PE.

LETTER OF TRANSMITTAL

TElieloe I emte

RE:

Y. -DEP

WE ARE SENDING YOU

>

&V(ached O Under separate cover via

the following items:

O Shop drawings O Prints Plans O Samples O Specifications
O Copy of letter O Change order IQ/__@ QNM%GP Z‘EPA;( 'Z A‘Q@-
COPIES DATE NO. DESCRIPTION

l

)

,LAN/A67EL

GaerAreD SUPUE,

LAQPROAMED 5 /15(96 éy K Su v

¢djlamma,

THESE ARE TRANSMITTED as checked below:

REMARKS

EI For approval

. MUr use

O As requested

D For review and comment O

O FOR BIDS DUE __

O Approved as submitted
O Approved as noted

O Returned for corrections

O Resubmit copies for approval
O Submit____ copies for distribution
O Return corrected prints

19

O PRINTS RETURNED AFTER LOAN TO US

;. conro_ L
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T
- GSE Lining Technology, Inc.

19103 Goedie Raod
Houston, Texas 77073
$00-435-2002
7134438564
Fax NITS4010

29 April, 1996

Breco Mechanical Group, In.

210 Saw Mill River Road

Yonkers, NY 10701

Fax: 914/963-3989
Attn: Mark SanAngelo

Re:  Repair at Pelbam Bey Landfil
Revision to (8 April) Procedure

We have reccived the comments from NYCDEP (dated 25 April) and Woodward-Clyde (dated
24 April). to our proposed test protocol dated 8 April. It scems that everyone has a hittle
diﬁ'amtpuq:eodveonhowtoapproacbthumeundweﬂehappytoawstmmecoordinanon
of this task. Wcappmatecvayoncsmputmdhavemmrporatedt}wseoonmmtoths
revision of the procedure.

SamrLE COLLECTION

GSE will provide qualified personnel (hereafter: GSE Inspector) to observe the arcas marked as
questiopable and to then progress into the currexitly acceptable régions. As the Inspector walks
toward the unaffected areas, a spot will be chosen which is likely to be in satisfactory condition.
Aonesquarcfootumplewﬂlbehkwathnspotmdthcundedyhgoompoatcmwmhf
present, obsecved. If there is evidence of any damage under the Biner, another sample will be
takcnﬁvefectuway(‘mﬁxcdxrwﬁonoppomtethedamge) This will cottinue until a sample that
is visually acceptable is obtained. ‘That sample will then be numbered (#1-GSE, for example), the
manufacturing machine direction markied, 404 its Jocation inarked ou a site drawing. In addition,
an adjacent onc square foot sample will b¢ tikea and numbercd (#I-NYCDEP)forudnve
purposes.

The next sample will be taken approximately 50 fost away, around the perimeter of the
(visually established) unacceptable arca.” Agiin, a visual judgment will bo made and another set of
samplesanandlabeled(#ﬂf-GSEmdma)EP) In this fashion, & seties of samples (#4 - 77)
will be cut for physical property testing. leescethcaﬂaahedsketchforavwal explanation of
this procedure.

FELD TRSTING

1" x 6" strip specimens will be prepared and tensile tested. Each sample will have two of these
specwmanmthemadunedirecuonmﬂ two aut in the cross direction. These four specimens
will be tested on the ficld teasiometer for tensile yield strength and break strength. This is

For suyironmentel laing solvfives . . . the world comes 10 GSE™
A Boadie/SU furiorsiestsl, lac, Compeny
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- achieved bxactxvatmgthe“ﬂold" of “Peak” function on the tensiometer and observing the
readout throughout the eatire test. Ihetestmﬂtswﬂlbeamgedmdmpued to the project
requuements(lzon)forymldandZZSbforbreak).
Avmgmgoftstremks’ appropriate and typical in the geosynthetics industry since
mﬁnmateﬁal,inpamaﬁaﬂhetexmredhner isnormal: As such, a single value fower
possible; however, that would tiot indicate the samplc is
unacoeptableforservhguacommbamgr_fl?mﬁxer the original project specifications do
not restrict averaging of tect values.” Therafore, GSE balieves that averaging of test data (both
field and laboratory) is appropriate end acceptable for this procedure,
Ifthewmledoufa.ﬂ,nshaﬂbemjeaedandretsted(ﬁveﬁeamuﬁomtheﬁﬂed
samplc). Whea a passing sample i is ldenuﬁed, it will be forwarded to GSE’s Laboratory for
conﬁ;rmanontestmg
LABORATORY TESIING .
ThefoﬂowingtableﬂmmanmwhattestswmbeperfomedmmeGSELab the minimum
allowablevah.\eamdﬂntﬁmgputadam
Property - T AMdinod o Sevecth  Textured Test(s) Per Sample
Thickncss (mil) T AS'IMDM”__. aa 0L 50210% 60£10% S
Teastle Propestios . AsMDes
Yield Stress (bvin) : 130 130 IMDand1CD
Yield Sizain (%) o J'GHFW; , B - B I1MD and 1 CD
Break Stress (bfin) . T 243 . 75 IMDand 1CD.
Break Straia (%) o 20 Gugslaogn 500 15 IMDand1CD
Tear (i) . ASMDIOM 40 45 I1MD and 1 CD
Punctare () ; FIMS 101, Meth. 2065 60 6 1
Dimensional Stability (% change) ASTM D 254 43 43 1 MDand1CD
Specific Geavity (g/cc) . ASTMD‘HZIDISOS - Q93
Oxidative ¥noduction Time, OIT © ASTMD 3895, 200°C, 100 100 1
(minates) : 1 gtmpsphese
WWT@MW , Asqu-sm.qngu 200 NA 1CD

Iflumpledounotmetanyoneoftheabovereqmrements, another set of samples {one
for testing and one for archiving) will be obtainad from the field (labeled #1 A-GSE and #1A-
NYCDEP) at the appropriate focation and tested for all parameters listed sbove. Ifthat sample
gﬂs,ﬂwmuﬂnewmbempmed(samplwhbded#m , #1C a0d 50 on) until satisfactory material

In order to better guarantée the kong termn performance of the material, GSE will perform
OIT and NCTL testing. TheOthestprovldesanmdicahonoftharesmnoeofthematemlto
degradation due to oxidation: ‘Sirice the Mgﬂmmmwdwoﬁ&ﬁvcdcgaMOn (fire
nsano)ndanonreacuon),GSEwiﬂpedomsudl_mng. Tho NCTL test is to be performed in
lieu of the eavironmental stress orack (AS ‘.D1693)t¢eubansmenuoncdmtbeproject
specifications. NCTL testing is a more advanded and rigorois test than ASTM D 1693 for
determining & geomembranos resistance to siress cracking. Also, it is a much shorter test - 200
hours versus 2000 hours. ,
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Tbefouovangpamgmphswlmnwhyvaﬂwstmmnuelnthepmjea specifications
do not appear in the table above. GSE respects the suggestion that all job-specified propertics are
to be included in this procedure, however, some of those tests are not appropriate for HDPE
geomembranes. They were tested an the material prior to deplayment to meet contractual
requiremeonts. However, we are now il 2 position where judicious reasoning and explanations will
be to everyone's advantage. Pl&sebeawamthatGSEsmmxba‘onepmthomﬂnelmg-
term environmental containment. The repair efforts at Pelham bay are no differeat in this regard,

Please be advised that modulus of elasticity (MOE) is no longer performed routinely by
GSE's (formally G\mdle)MamﬁamnqgQuaktyAswmnoeLabomtoqto approve material for
slnpmmt. There is a great amount of uncertainty regrirding the appropriateness of this test. MOE
is determined from tensile testing. According {0 ASTM D 638 (Standard Test Method for Tensile
Propesties of Plastics), MOE is dcfined as “the ratio of stress (nominal) to comresponding strain
belowﬂ:epropomona.lﬁnutofamatmnt Ituacpr%sedh!bmcpaumtmusuaﬂypwnds-
forcepeuqummch(megapascals) (Also kmown as elastic modulus ot Young's modulus).” This
definition is followed by, mtbccnstmceofaﬁucpnoporﬁomllimitmphstmxsdcbmbk
the propricty of applying the term “modulus of elasticity” to describe the stiffhess or rigidity of a
plmlmsbemsmwﬂquoned." The ﬁsialsmtementm.“mchaconstaxmsuseﬁ:hfm
uhumynauu‘eanddepmdenceonnmc,wmpmnue,mdotherfadorsmmnmd

It uWaeMmmmaekagrmmmomeymMOEtemgmd
interpretation. Further, MOE is misunderstood by some specification writers who do not realize
dmahighmodnhsgmmnymmamunbmmmsuﬂammmmemﬂubwwMOE.
The elastic modulus is theréfore not a useful design pscametor for geomembrane

mmmmmmmmmmrmmw
omitting it from their required material properties for HDPH sheet. Due to the factors mentioned
ameSEdmnotproposemindudeMOEtmngintmstw procedure.

In & similar fashion, soil butial testing is not inchided in this test program. The test was
originally developed for geomsnibranes that dontain celiuloge scrim as a reinforoement
componeat; oemﬂosexsaxbjecttomoblologml.mck Itwasalsofomdthatmous cherical
plasticizers and fillers such 2 those found in PVC geo are also susceptible to
microbiological attack. Aﬂmrtenﬂyproducedpolydhylenegeomemmareunmpponed@e.
do not coutain scrim) and are unplasticized and unfilled:* Therefore, the soil burial test does aot
affoct the material, if pecformad proparty. As a result of this, NSF no longer requires soil burial
testing for HDPE geomembranes. Because of the aforementloned issues, and the fuct that the test
ukesmowthmmdangSEdmnmmmdonmchxﬁngsoﬂbumlmtmwnpmm

4/Tbene::ttwtthatappeammﬂaeproleutSpcuﬁeatxomandnottlnstestptocedureismek
index. Ofien, melt flow is a required specification for lining products. However, this is not an
appropriate specification. A material's mielt flow charscteristics have always been a concern to
plastics manufacturers since thete are 30 many specific types of resins available. This is the case in
all plastic products from surgical tubing to plastic bottles. . Geosynthetics is the only plastics
industry GSE is aware of that sees melt flow i materia! specifications. It scems that it was
developed as & marketing tool for the vardous mamfboturert and is now so common, it is
considered “normal”, However, we must realize fhat the performance properties of a plastic
matemhsnot:mmctodmanywaybyﬂwrmsmdtﬂowpropmm. In light of this, it is GSE's
opinion that melt index testing will not provndemytechmcally useful information in the Pelham

Bay issue.

P.4
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v antempaannebnnImeessalsobungm(dndedﬁomth:stestpmoedwe. Itis GSE'sg
opinion that the test will not provide say useful data. We do not believe this to be a propesty
affected by the damage incurred a1 Pcibarn Bay that will not be evidenced in the tests that will be
performed. Ifasmousquwt:onansu,GSElsopentope:fonnmgaIinrtedanmmofmd:
testing to illustrate this point.

Carbon biack content ig excluded from the list of tested properties since it cannot be
altered without the material being completely combusted, Since the carbon particles are on the
order of five microds in dianieter, therensnowa) 'to adversely affect the carbon content without
severe damage to the product.”

REPAIR BOUNDARY P(AW

P.5

Onoetwnnghasbeenoomplcted,thcwpmboundaxym‘nbemarkedmdm Marking will
involve using a suitable marking device 16 deaw lines betwren (passing) sample locations. Before
placement of new material, the authosized GSE luspedtor will observe all underlying material at
theczmntetfaoestocheckﬁordamagebawecnﬂwso-footspacedsamples If the Inspector finds

qwtxomblcarm,hchasﬁleamhomytommm'kﬁwbomdary Throughout this work, the
GSE Inspector will be eacouraged to pbotogxaph any ‘aud all areas being inspected for historical
recordkeeping purposes.

In addition to the GSE Inspector; Brécoo or NYCDEF is welcome to have a

reprmemanveprmwobsetveﬂxe boundanes and document whatever information may be
noeded,

Emwomhuanymmmn,qmmwanythngtoaddonmspmoo&quleasecanorﬁxw

we may discuss. GSE is comiltted 10 working with you on this issue and will do everything we
can to facilitate a high-quality repair job.

p
Matthew W. Adams
Technical Sexvice

CC: R. Zunker
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BRECO MECHANICAL GROUP, INC.
201 SAW MILL RIVER ROAD
YONKERS, NEW YORK 10701

TEL. (914) 963-3600 * FAX (914) 963-3989
May 23, 1996

Mr. Roy Durig, P.E.

Chief - Landfill Remediation

New York City Department of
-Environmental Protection

96-05 Horace Harding Expressway
5th Floor - Lefrak Plaza

Corona, New York 11368

Re: Pelham Bay Landfill Closure
Contract No. 876-HP
Letter No. 76

Dear Mr. Durig,

Attached please find GSE's letter dated 5/22/96 detailing their schedule for liner repair.
This schedule is weather dependent. Also attached are the test results for the
samples taken to delineate the extent of damage.

Very Truly Yours,
BRECO MECHANICAL GROUP, INC.

Mark SanAngel ﬁ

Project Manager

Enc.

cc:  P. Zoltanesky Jr.
" P ] Smlth/JJarah ari

A ClanCIa —
S. Mokbel

MS/jc

Durig 523

An Equal Opportunity Employer



m’ GSE Lining Technology, Inc.

May 22, 1996

Breco Mechanical Group, Inc.
201 Saw Mill River Road
Yonkers, New York 10701

Attn: Mark SanAngelo.
Re:  Pelham Bay Landfill

GSE Project No. XA4790
Schedule of Work

Dear Mark,

GSR Lining Teshnology, Juc. provides the following schedule for the

project.
chedule;

1. Laboratory Testing of Saroples - two weeks - complete May 22, 1996
2. Liner disposal - two durnpsters per day - complete May 24, 1996
3. Liner deployment / replacement = one acre per day - complete June 21, 1996

4. As-built drawing - upon completion of project

I have included a copy of the test results with this letter.
Sincerely,

Ronald Zunker, Jr,

Project Manager
Installation Services

enclosure

For environamentel lisiag solutions . . . the world comes to GSE™
A Cendle/SU Eaviroamentdl, Inc. Company

19103 Guadle Road
Houstor, Texas 77073
800-435-2008
T13-443-8564

Faxz 213-8284010

above referenced
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' FAX TRANSMITTAL SHEET

FOR ANY QUESTIONS CALL ME AT B2 AR5

THE FOLLOWING SHEET - (INCLUDING THIS FAX COVER SHEET)

ARE TO BE DELIVERED TO: /%ﬁé @d%&/ﬂ

COMPANY: falCo.

DEPARTMENT:
FAX NUMBER:

COMMENTS: #7 K /4 0ﬂ//7 Lharks. Aos
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PELHAM BAY LANDFUILL
GSE PROJECT NO. XA4790
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65SE Lining Techrology, fnc

S"‘as—lm 4 e ™M PR o T
19103 Guadle Roed
Howston, Texas 77073

§00-435-2008

May S, 1996 : 711443 4564
: Fe=N3875-80%

Breco Mechanical Group, Inc.
201 Saw Mill River Road
Yonkers, New Yotk 10701

Attn:  Mark SanAngelo

Re:  Pclham Bay Landfiil
GSE Project No. XA4790 - - -
May 7, 1996Medmg1\ﬁnutm T

Dear Mark,

leeﬁndthetbnomngnummﬁomwmetmgonm;;7 1996,tttheabove
refaenced project, I have summarizad my ynde  of the sgreements that were
made between GSE, Breco, Woodward-ClytIe. and the NYCDEP.

Pmmchmammwdpmmmmdmfmwm&ﬂw
foﬂowmgmm&andmmnthesgnedoopytomyatmon. If & signed copy is not
returned by Monday, May 13, 1996, GSEIzmngmﬂstopwoxkanddcmobethepro_;wt

unti] this matter #s resotved.

1f you have any questions, do not hesitate to contdct me at 713-230-5823.

= ZA

Ronald Zunker, Jr.

Project Manager
Instsllation Services

enclosure

For exvirosental ﬁmnf selitioos .. . tho warld corues fo 65
A &Mf Berivannsntal, fxc, Gomposy



5‘—69—]996 4 : O6PM FROM GSE CASIEIUY mesasssy ¢ e oo _ .

T0: Meefing Atteadess

FROM: RouZunk«.Pro;wtmnaga-
GSBhnmgTeclmology,Inc

DATE: May 9, 1996 -

SURBRJECT: metsofMewng
Held May 7, 1956 .
PelhamBayIandﬁll
anx,NewYoﬂc

’Ihopmposeofthmmummnsto perhnwtdimonsandagxeem&:mado
at this meeting, Shmudanyoneattmamgdnsmcedngtake

these niinutes, they should notify Ron Zumiker

o any poction of

upod feceipt. If no exceptions

are notod, please sign and return this pége mfaxto713~230-2528

ﬂamg

Mark SanAngelo

Sald Mokbel
Warren Gordon
Eill Walling
Ron Zunker

tpz/page 2

' .Omngghog
BremehnmcalGroupInc

NYG).BP L T

Signature

N&WQ“‘QW



5-09-1996 4:vorm RN b e —

It is GSE Lining Technology, Inc.’s inderstanding thun the following points were agreed
upondumtgthcmeetmghc!donh&y? lQ%stthePd!mnBayLandﬁﬂm

GSE Lining Technology, Inc. mﬂprowdemnteaoaﬂﬁeanonthatGSEwmaﬂy
surveyed the damage on the Pelham Bay Landfl, visually ' inspected the Jocation of
thet&smnplmwﬂﬂthesamp!umspoaﬁedmﬂmﬁmdwﬂ!mmtyﬁm
matmalaﬂdinstaﬂsﬁonpamewmct

GSE Lining Techuoology, Inc, wmtestansmp}ec(ﬁ)fortmsﬂe(‘mthomchmmd

cross direction) and thickness, Fifteen (15) samples will require additional testing,
The additional tests are low mmpecambnulmees, on' téar, puncture, dimensional:

stability aud specific gravity.

3. GSE Lining Technology, Im.wmchoosetmofmeﬁﬁem:amplectobetested
accordfing to item #2. Woodward-Clyde and NYCDEP will choose the remaining five

samples. ngwmmdmmedledyandbempletedﬂﬂnnthreewedcs
4, GSE lining Technology, Inc. wﬂIpmwdcwnncntﬁtrmAtstoBm

5. GSE Lining Technology, Inc. mﬂprmdewnﬁmoutxﬁcuhmﬁxmr@dﬁ,
referenced by panel sumbers.

6. GSE Lining Techrology, Inc. wmprovxdcanﬁs-biﬁltmﬂﬂoczuonoftwtsamples
identified, once installation is copipleted.

@Mdmgmmmchwmbeﬂmﬂlymspeaedﬁrmymdm Liner
quahtywiﬂbevmﬁedbydestmutwesampquoftheho—mm £ Micromedse .

8. Bmvﬁﬂwhhmﬁond&emmﬂm Brmwmalsowrvcythodum
orda'bavmfyqtmtkyofdmmgedmmlal Btecowﬂlpayforﬁusmey

@W%

/I/G

1pz/page 3
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FIELD MEMO

TO: Warren Gordon, P.E.

Resident Engineer, Pelham Bay Landfill
FROM: Daniel Creighton

Geomembrane Supervisor
DATE: March 14, 1996

SUBJECT: Geomembrane Damage to the Top of Landfill

Due to the recent damage to the top of the landfill, much repair work and replacement of the
geomembrane must be done. The following is a summary of the work which must be

completed.

Replacement of missing panels:

Panels Totally Blown Away: .

700, 701, 702, 703, 704, 705, 706, 731, 732, S-18, SI19,
S-20, S-21, S-22, S-23, S-24, S-25, S-26, S-27, S-28, S-29, S-30,
S-31, S-32, S-33, S-56, S-57, S-58, S-59, S-60, S-61, S-62, S-63,
S-64, S-65, S-66, S-67, S-68, S-69, S-70, S-71, S-101, S-102, S-103,
S-104, S-105, S-106, S-107, S-108, S-109, S-110, S-111, S-117, S-118, S-119,
S-120, S-121, S-122, S-123, S-124, S-125, S-126, S-127, S-128, S-139, S-140,
S-141, S-142, S-143, S-144, S-145, S-146, S-147, S-148, S-149, S-150, S-195,
S-197, S-200 and S-203.

Total SF = 190,752

Panels Partially Blown Away:

Eastern Half of Panel S-112, Eastern Half of Panel S-113,

Eastern One Quarter of Panel S-114, Northern Half of Panel S-151,

Eastern Half of Panel S-198, Eastern Half of Panel S-202,

Eastern Half of Panel S-204, Eastern Three Quarters of Panel S-206,
Eastern Half of Panel S-208, Eastern Half of Panel S-209 and

Eastern Half of Panel S-210.
Total SF = 18,667
Sub-Total of Panels Blown Away = 209,419 SF

Replacement of panels damaged beyond repair:

Panels Totally Damaged:
699, 733, 734, 735 736, 737, S-11, S-12, S-13, S-14, S-15
S-16, S-17, S-34, S-35, S-55, S-80, S-84, S-85, S-95, S-96, S-97,
S-98, S-99, S-100, S-115, S-129, S-152, S-192.

Total SF = 72,975

(continued on next page)



Panels Partially Damaged:

Eastern portion of 692, Eastern portion of 693,
Eastern portion of 694, Eastern portion of 695,
Eastern portion of 696, Eastern Half of Panel 776,
Eastern Half of Panel 777, Eastern Half of Panel 778,
Eastern Half of Panel 779, Eastern Half of Panel 204,
Western Half of Panel S-36, Western Half of Panel S-37,
Western Half of Panel S-38, Western Half of Panel S-78,
Western Half of Pane] S-79, Western Portion of Panel S-81,
Northwestern Three Quarters of Panel S-83,

Western Half of Pane] S-82, Western Half of Panel S-86,
Western Half of Panel S-87, Western Half of Panel S-88,
Western Half of Panel S-112, Western Half of Panel S-113,
Western Three Quarters of Panel S-114,

Southern Half of Panel S-151, Eastern Half of Panel S-193,
Eastern Half of Panel S-194, Eastern Half of Panel S-196,
Middle of Panel S-198, Middle of Panel S-199,
Western Half of Panel S-202, Middle of Panel S-204,
Middle of Panel S-206, Middle of Panel S-208,
Middle of Panel S-209 and Middle of Panel S-210.

Total SF = 51,442
Sub-Total of Panels Damaged Beyond Repair = 124,417 SF

Panels of questionable integrity to be checked:

S-36, S-37, S-38, S-39, S-40, S-41, S-42, S-43, S-44, S-45, S-46, S47,
S48, S-49, S-50, S-51, S-52, S-53, S-54, S-74, S-75, S-76, S-77, S-92,
S-93, S-93A, S-94, S-153, S-154, S-155, S-156, S-160, S-161, S-185, S-186, S-189,
S-190 and S-211.

Sub-Total of Panels of Questionable Integrity = 83,739 SF

Grand Total of Damaged and uestionable Panels = 417,575 SE

All other panels on top of landfill visually appear to be salvageable. However, tests along the
borders of damaged and questionable panels must be tested frequently to insure the integrity
of the material. Tests should include all appropriate methods as per the Contract Documents
to insure that the material still meets the specifications listed on page 02778-5, Part 2,
Section 2.2.A. In addition, geomembrane should be free of holes or blisters and be of the
same quality as when delivered to site. BRECO should submit their expert's proposal to
repair the top of the landfill in accordance with the Specifications and Contract Documents at
their earliest convenience.

xc:  Ramaglia/Durig
Ciancia (WCCI)
NYS DEC
Rant (BRECO)





